ADISEKI

PIECES DETACHEES

Tondeuse autoportée
avec aspirateur-collecteur

SL14H - SBC250

SG14H-40CE20, 40CE40, 40CE50,
40CE50T, 40E20, 40E40, 40E50

SBC250

/ g \I
AL
b

L.). dw Brézet 83074 Clermont ~Ferrand Cedex z
L s e e s 2502-098-1000-0 03-000 I 67-0502 I 5







Directions for use of Parts Catalogue

1. Applicable model of machines

All component and option parts used for SL14H tractors are listed in this parts

catalogue.

Description of type of machines and particulars

ﬁ;ffmfs Section DESTINATION Engine
40CE20 GERMANY
40 CE40 UK
S = FC420 FCA20V
SLI4H | 40CE50T ITALY _CCBOZ e
40E20 GERMANY
40E 40 UK
40E50 FRANCE

Note : When you place an order for apare parts, please check and

Model of your machine.

2. Explanation for head_paragraph

specify the Engine

TYPE OF MODEL 1Tc
KEY| PART CODE DESCRIPTION  |aTY [ — T|9|8| REmARKs
126 [ 1614-508-200-00 | FILTER(SUCTION) ASSY| 1 ' 4E
127 [V721-103-103-50 | 0-RING 1 :
128 | 1614-508-260-00 | FILTER(SUCTION) ASSY | 1 Yo B
129 | 1614-508-262-00 | FILTER(LH) || I i ' FIG. 164

ASSY| 1 ¢ * * 4E| A
L .U * * %

¥ i-
-1999

KJ

D0 ®

@ KEY shows the location of parts diagramed in the illustration.

@ Parts numbers begin with ~V = and ~W ~ are standard parts of the market.

® LH and RH on the parts name are described against the moving direction

of the machine or are described on the condition how to install parts on the

machines.



@ QTY shows the number of parts to be used for one unit of rﬁachine.
"M ~ is indicated for parts supplied by a meter long.
" ¢ is indicated for parts supplied by liter.
AR~ is indicated for parts need to be adjusted or regulated.
® The following symbol classifies parts to be used for machines.
%~ means standard parts.
T ~ shows that the parts can be installed as optional parts.
"R~ shows that the parts can be used as applicable parts to replace originally
equipped parts.
(® Serial number : upper row shows the serial number for the first product and
lower row for the last product.
Example : Serial no. 1 through to serial no. 1999.
@ ITC : Interchangeability
"1 -OLD < NEW
New parts can be used in place of the old parts.
"2 -0LD - NEW
Old parts can be used in place of the new parts.
"3 +OLD —=< NEW
Old parts and new parts can not be replaced each other.
COL : Color code
Color is signified with color code number for colored parts.
Please see the color list shown in the next page.
©® GRP: Parts shown in this column can be replaced by SET parts.
Exsample : Parts marked @ can be replaced by parts marked B, and © for
O, so the rest follow in the same alphabetical order.
Remarks
* Other maker’s part code number is shown in this column.
* When Fig. No. is shown in the Remark column of SET parts or ASSY parts,
each of their component parts are listed in said Fig. No.
3. Color

The following colors are used for color parts.



COLOR COLOR SPRAY TYPE PAINTS PAINTS

CODE CODE NUMBER| 4K DRUM 16K DRUM
4G CRYSTAL BLUE 1300-957-001-10 | 1300-957-003-00 | 1300-957-004-00
6 G SUMMER WHITE | 1300-958-001-10 | 1300-958-003-00 | 1300-958-004-00
TF MIRROR BLACK 1300-954-001-10 | 1300-954-003-00 | 1300-954-004-00

NOTE : Color code is signified only for the parts assigned by the maker as color

parts.

4. Serial_Numbers :
1) For engines serial number is stamped on CYLINDER BODY ASSY.
Please see Fig.No. 1 —14,15. ’
2) For chassies serial number is shown on the LABEL.

Please see

MODEL
TYPE

TU324F
MHUE22C

NO. 00001

NESH RIS 1

ISEKI & CO,,LTD. MADE IN JAPAN

5. Parts_Qrder
1) Parts numbers listed in the parts catalogue are all registered in “ISEKI on-line
computer”.
2) When you order parts, please make sure of correct numbers.
3) When substitute parts is available, the part number ordered will be automatically

turned to a new part number.

4) Please be sure to use “ISEKI GENUINE PARTS”.

Any other similar parts other than ISEKI parts when used may cause a trouble

that makes us unable to repair or guarantee the warrant.



P. 1 *xx  STRUCTURE TABLE OF MODEL  xxx

14444 | 444
40000 000
HCCCC| EEE
EEEE| 245
2455| 000
0000

Mmoo O =

ot

TP W DN =
*
>
*
*
*
»*
»*

11 KKK | KKK
12 KKK | KKK
13 KKK | KKK




P. 1 xxx  STRUCTURE TABLE OF MODEL  xxx

M| S
0| S
D| MEEEE
E| 42455
L| 00000
T
F
I
G
20 XXKX
21 XXX
292 XXX
P. 1 xxx_ STRUCTURE TABLE OF MODEL  xxx
M| S
0| B
D| CEEEE
E| 22455
L| 50000
0 T
F
I
G
23 XXKK
24 KKK
25 XXXX

28 XXXk




CONTENTS

SL14H
ENGINE (FC420V—-CBO0O0)
(FC420V—-FBO0OO)

CYLINDER CRANIKCASE - teetesreetestumtttummtintenttietntinttnetiieetnenenetnerasiemnriernsrornens Fig.
PISTON CRANIKSH AT T - e rereseneenttuattmttmtnintiitteueeteenetneatnetetarteraraatranenerns Fig.
VALVE CAMSHATT - tveeeneeuttttneummtaetttittiieti ettt tietieteanen et eteteenenrtneierernees Fig.
LUBRICATION EQUIPMENT t:ecteternetustunetuamtumtumttettetieeiteiaeateeteteeennernsiners Fig
COOLING EQUIPMENT - tetetustuetnttumuetitttineuittetiuemeiesitnentnetnetneeseaeemernenens Fig.
ELECTRIC EQUIPMENT «+terttertenttuttnttumemimtuettneuieeueiitintienennerneereeaenernmnerees Fig.
CONTROL EQUIPMEINT -+« eeeereeusenstasuattntuattiemtintentineneineeneeeenteeienaensenrnmmnsmrnees Fig.
CARBURETOR #+veeertentettttuttttiatiietitt ittt e et e i eaa et ettt etneeneaneaieranenns Fig.
AIR FILTER MUFEFLER: - cetentteettmttuttttttttittitii it eietetetineinerneiaaiaaaaaans Fig.
FUEL TANK FUEL VALVE -+ttetenettsatuttumtieiieitiiiiiei et etetieetatneriaanaans Fig.
ST N 3 D S SRt Fig.
N 2 D T PPNt Fig

O &0 N O Ul s W DN

— e
w NDo= O



CONTENTS

CHASS IS

SL14H

SHROUD AND FUEL TANK SYSTEM::rererreereesenseaseaeuarueeuesruaeuneuseeseuseaennenesnsencs Fig. 1
BATTERY SYSTEIM reereerrrrerseeereeaeneeeriemeenerierierierimrerosrossetssirtirmarmosseietissorsees Fig. 2
BELT (DRIVING) AND HST SYSTEM weeereereesseennueeetmueetiutimimii. Fig. 4
PEDAL (HST) SYSTEM :+treereeseeerernnaeseeeruenmuinrteettunnretettuietiittiiseii Fig. 5
CASE (TRANSMISSION) SYSTEM c+vereereeseeeeunntenuunetuuunettmiteiittiti. Fig. 6
BRAKE SYSTEI +ecreverrreeseeneeereestennerueusemuerernememememieroriornmsemierariaeserismmtioeaearsees Fig. 7
TIRE (REAR) SYSTEM :++revrserseeeeeeeseesosuutreeseanniumsmeeesesssnnmsmsmmmnmeesssssnnmmmmmmiemme. Pig. 8
CHASSIS SYSTEM +reeevreererserneeneunsunmuneuieuemnememieretieseerieieroriertertereeierieerererernen. Fig. 9
AXLE (FRONT) SYSTEM +++++vseseereeeeeeesssosnreaseeassssuuessseessesssnsnissssnreeessesssnnnnsnsnnns Fig. 10
STEERING SYSTEIM ++vreeeesresenssetneruneuntueenattnetemtemiertererierieraerereeierormorerierammienamien Fig. 11
TIRE (FRONT) SYSTEM:reeererrersnseeettumuummtetttiiietttiiieetiiieertiieeenierenaae Fig. 12
P.T.O. SYSTEIM reeeereesnrnerneraruasuemteeuretneneetteterternettertertereenerertisseeerierieierieriemeenens Fig. 13
LINK SYSTEM #eeveererrnsrasuesuerarsaenaetaesereemuereroetiemerrierermieeeiemmternereriererereremenes Fig. 14
HOOD AND PANEL SYSTEM- - eereererreeeeneereueeteueriertenneriemerseriereemiereeisenemrssrsnennen Fig. 15
FENDER AND SEAT SYSTEIM reevrrererereerseterseueateneueriemeeneieiemerieierieemnseriereraesienss Fig. 16
ELECTRICATL SYSTEIM ++eereereereeesernetemueuemuttmuenetentreneiiiereeemereeiieeicnein. Fig. 17
ORNAMENT +vveveeereesnenrenmunenemnreneinereineeneinen P Fig. 18
LLABEL ++vvveseeenrenasnsuatuemuetetetnetteternetnseneestasretetetettnenernearaeteensteasteeetnenan. Fig. 19
SSM40

DRIVING SYSTEIM +reeresesrarnrnetaraeneuteneuaeteriitmenettenemteietmeiemtmseietimmemiesree Fig. 20
DECK AND COVER SYSTEM +eeverreerersreereunrteueeniueenentuerienemieneitrrnieisineremstneeions Fig. 21
[N 2 D T LT Fig. 22
SBC250

FAN AND COVER SYSTEIM -eeeeerrrresrnereuteentutmueeuimuemmimetneenineiiriemenieesan. Fig. 23
PANEL AND FRAME SYSTENM «cvreereerererretarueenetueeemtereeteenemeneienemeieneai Fig. 24
COVER AND PIPE SYSTEIM ereteerrerereeeuerseuereentuttntuerentmneiemtmeimremeieciomeimeenseens Fig. 25
[N ) D DT LT LN Fig. 26



ENGINE
FC420V-CB00
FC420V-FBO0O0



FIG.

1

CYLINDER CRANKCASE

K502-0010
TYPE OF MODEL] 1 [ ¢ |G
KEY PART CODE DESCRIPTION OTY [Feazov Treazv | T | © |R REMARKS
(800 FBOO |C| L |P
1 | 5110 - 042 — 096 = XX | GASKET — HEAD 1. ' 110042096
2 [5110-086-011 - XX | HEAD-COMP-CYUNDER | 1| yesl | | | | 110086011
24| 5110 - 086 - 016 — XX | HEAD - COMP ~ CYLINDER | 119t 110086016
o L e e R P ooseons
4 | 5110 - 092 — 433 — XX | GASKET - ROCKER CASE | 1| * 110092433
5| 5110~ 092~ 947 — XX | GASKET — CRANKCASE 1 * 110092947
6 | 5110 - 222 - 055 — XX | CASE - ROCKER 1. 110222085
7 | 5110-222-070 - XX | cAsE-ROCKER | 1| 110222070
8 [5131-692-436-XxX | pLate AT 131692436
e L i I B —— rrosome
10 | 5161 - 262 - 113 — XX | VALVE 1. 161262113

11A| 5490 - 022 — 107 — XX | GUIDE - VALVE o TL8BI6- 1 490022107

12 | 5490 — 156 — 028 — XX | COVER ~ CRANKCASE | 490156028

13 | 5490 — 156 — 174 — XX | COVER — CRANKCASE 1 490156174

14 | 5491 — 206 — 019 — XX | CRANKCASE — COMP 1 10 491206019

14A| 5491 — 206 — 0681 — XX | CRANKCASE — COMP 1| 119616 491206061
15 | 5491 - 206 - 106 - XX | crankcase-come | A TR 491206106
e DO o
17 | 5920-022-310 - xx | st Lo T 920022310

18 | 5920 — 042 — 083 — XX | STUD - 6x14 920042083
e

20 | 5920 - 092 — 308 — XX | SCREW
21 | 5920 - 152 - 166 — XX | NUT 920152166

22 | 5920 - 222 — 206 — XX | WASHER — 10X20X2 920222206




10

FIG.

1

CYLINDER CRANKCASE

K502-0010
TYPE OF MODEL| 1 | C | G
KEY PART CODE DESCRIPTION oTY Frcazov Teaov 1T | © | R REMARKS
cBo0 | FBo0 |C|L |P
23 | 5920 — 431 — 263 — XX | PIN 2l * * 920431263
24 | 5920 — 431 - 266 — XX | PIN 2l * * 920431266
25 | 5920 — 492 - 096 — XX | SEAL -OIL 1. ¥ 920492096
26 | 5920 - 492 - 097 - XX | seAL-oL | * 920492097
27 | 5920 - 492 - 104 - XX | seaL-0C [ v L 920492104
28 | 5920 - 492 - 227 — XX | SEAL-OIL 1 920492227
29 | 5921 - 432 - 005 - XX | 1 R R A 921432005
0 | 5130 - BO6 - 14X - XX | BoLT-FLaNGED | 4 * | 1| || 13080814
31 | 5130 - TO8 — 45X — XX | BOLT - FLANGED o * L 130T0845
% | 5171 -G08 - 18X - XX | BOLT-STUD o ¥ 17160818
33 | 5171 - GO8 - 20X — XX | BOLT - STUD 2 171G0820
3 | 5601 — AB3 - 07X — XX | BEARNG - BALL | * 601A6307
35 | 5490 - 022 - 097 — XX | GUDEVALVE N I N N 490022097
% | 5920 - 360 — 23X - XX | RNGSNAP | 7 I 92036023




11

FIG. 2 PISTON CRANKSHAFT
29—
50—@& 15
23—@%&4 16
54
21.22 K/JM
= %ﬂ% 7
212 T :
0 lggfo3 =53
@6-%_52 3:49
28
N— 17 ©—30,31~48
24— @ I 13 é/T
25— /T %
18-19 54
5g—ﬂ %ﬂ% 26
P L 2
@ L—Sl @ 24
5.7-8 ©—49
8 Bl o
K502-0020
TYPE OF MODEL] 1 | C | G
KEY PART CODE DESCRIPTION aTY Meanoy Teaov 1T | © | R REMARKS
B0 | FBOO |[C|L|P
1 | 5130 -012 - 092 = XX | PISTON - ENGINE il 130012092
2 | 5130-012- 130 - XX | PisTON-enGINE | 1] | N 130012130
3|5130-022-070 - XX | pPn-PisTO0N | | 1| || 130022070
4| 5130-022-078 - XX | PN-PISTON | 1 | S 130022078
5 | 5130-086-001 - XX | RNG-seT-psTON | ] [ 130086001
6 | 5130 - 086 — 053 — XX | RING - SET - PISTON 1 ¥ 130086053
7 | 5130 - 086 — 002 — XX | RING - SET — PISTONL ARl 130086002
8 | 5130 - 086 — 003 — XX | RING - SET- PISTONL wo 130086003
9 | 5130 - 256 — 020 - XX | RNG - SET-PISTONL | W L 130256020
10 | 5130 - 292 — 078 — XX | PISTON - ENGINEL - 0.25 | | % I N e e 130292078
11 | 5130 -292 - 079 — XX | PISTON — ENGINEL — 0.50 AR|F 130292079
12 | 5130 - 292 - 106 - XX | PISTON - ENGINEL-050 AR
T e o b MR 1 s St
14 | 5130 - 426 — 010 — XX | WEIGHT I L
15 | 5921 - 412 - 112 — XX | BEARING - PLANE : O
16 | 5131 - 072 — 088 — XX | SHAFT 1
17 | 5131 - 072 - 232 - XX | swafT |
18 | 5132 -516 - 019 — XX | ROD- ASSY -~ CONNECTING | 1] * | |
19 | 5132 - 516 — 020 — XX | ROD - ASSY - CONNECTNG | % L
et e e T L ) e - e
21 | 5132 -516 - 039 — XX 132516039
2 | 5132-516- 041 - XX | Rob-assy-connectne |l | | || 132516041
23 | 5461 - 022 - 077 — XX 461022077
24 | 5461 — 026 — 007 — XX | ROD 2 461026007
25 | 5921 - 412 - 108 — XX | BEARNG - PLANE o 921412108




12

FIG. 2 PISTON CRANKSHAFT
29—
50— 15
23—@ 16
54
21:22 14
= ‘
2- 12 @23 Z3
L/; L5 ©—149
&—28
N— ©—30, 31-48
24_ @ 13
25*@
18:19
1-10- 1@ @___25 _—'——53
L“‘51 24
5.7-8 @~49
@ B o
K502-0020
TYPE OF MODEL| 1 | C | G
KEY PART CODE DESCRIPTION OTY Mo Teeaov 1 T 1 © | R REMARKS
cBO0 | FBOO [C|L P
26 5491 - 192 — 134 — XX | CRANKSHAFT — ASSY 491192134
27 | 5491 - 192 — 179 — XX | CRANKSHAFT - ASSY | 491192179
28 | 5590 - 562 — 101 — XX | GEAR—HELICAL 590562101
29 | 5920 - 151 — 193 - XX | NUT 920151193
0 | 5920 - 252 - 210 — XX | samaas | I N 920252210
31 | 5820 - 252 - 211 = XX | SHIM,T=1.215 AR T ’ 920252211
""""""" 920252212
______________________ e
|| |e20282214
% | 5920 — 252 - 215 — XX | SHIMT = 1.355 It * 920252215
3% | 5920 - 252 - 216 — XX | SHIMT = 1.39 E 920252216
37 | 5920 - 252 - 217 — XX | sHmT=1425 A ¢ | lezozs2217
38 | 5920 - 252 - 218 - XX | smT=146 | . S| e202s2218
39 | 5920 - 252 - 219 — XX | SHMT=1405 | Y B L1 | [e20252219
40 | 5920 - 252 - 220 - XX | samT=183 7 Y L LI e 920252220
41 | 5920 - 252 - 221 - XX | SHIMT = 1.565 Tt E ¢ 920252221
42 | 5920 -252 - 222 - XX | simT=160 | Y L N 920262222
43 | 5920 - 252 - 223 — XX | SHMT=1635 v ; 1920252223
M | 5920 -252 - 224 - XX | samT=167 | mo L 920252224
45 | 5920 - 252 - 225 — XX | sHmT=1705 | I I 1L (920252208
46 | 5820 — 252 — 226 — XX | SHIM,T = AR T i 920252226
PR AN S N A e
_________ S
49 | 5920 - 262 - 156 — XX | SPACER | U 920262156
e e T A T S O e




13

FIG. 2 PISTON CRANKSHAFT
20—=
‘ 15 ,
50—
23—@%&@ 16
21.22 k/JM
5l—e
4—‘[] %ﬂg 27
2-12 T
1 20 @_23 +—53
@6 552 ©—49
) 8—28
N—= 17 ©—30,31~48
py— @J 13 5
18-19 54
50——0
3__0 (B 26
1-10-11 € T °ZS3
20 S_-25 E_—y
&N L =4
5.7-8 ®—49
@—28
©o—30,31~48 c
K502-0020
TYPE OF MODEL| 1 | C |G
KEY PART CODE DESCRIPTION QTY ["Fca20v T reazov | T | O | R REMARKS
€800 B0 |[C| L |P
51 5920~332—O80__—XX RING — SNAP 2 * 920332080

52 | 5920 — 360 — 08X — XX
53 | 5820 - 382 - 094 — XX
54 | 5920 - 5652 - 072 — XX




14

FIG. 3 VALVE CAMSHAFT

2A
2
22A 6%@
9 19 22. 23@

19A

10
11
T
11
K502-0030
TYPE OF MODEL] 1] C
KEY PART CODE DESCRIPTION oY [Fezov Tremov 1T | © [R REMARKS
cRO0 | FBOO [C|L

1 [ 5110-122- 189 — XX | CAPVALVE 1R 110122189
2| 5120-042- 085 - XX | valve-NTake 1 106 120042085

24| 5120 - 042 - 097 — XX | VALVE- INTAKE | q[1ee1s=]""" 120042097
3| 5120-052-070 - XX | vALvE—exhausT T T 120052070

3| 5120 - 052 — 086 ~ XX | VALVE - EXHAUST 1| 119616~ 120052086

4 | 5120 - 092 - 058 — XX | RETAINER - VALVE | * 120092058

5 | 5120 - 092 - 060 — XX | RETANER-vALVE 1 L 120092060

6 |5120-112-052 - XX | coLer o * 120112082

7 | 5120 - 162 — 054 — XX | ARM — ROCKER BT 120162064

8 | 5120 - 162 - 055 —~ XX | ARM—-ROCKER | 1| *~ ¢ 120162055

9 | 5120 - 202 - 058 — XX | SHAFT - ROCKER | ¥ 120202058

10 | 5120 - 322 - 068 — XX | TAPPET : :

11 | 5131~ 162 - 056 — XX | ROD - PUSH

13 | 5491 - 182 - 077 - XX | cAMsHAFT-comp 1 yess | 491182077
134 5491 - 182 = 099 — XX | CAMSHAFT -~ COMP | 119616 491182099
14 | 5491 - 182 - 132 — XX | CAMSHAFT-comP | il ST 491182132
15 | 5211 -182 - 077 — XX | DECOMPRESSOR | e | [21mie20m7
15A| 5211 - 182 — 083 - XX DECOMPRESSOR """""""" IR 211182083
e T . - o

920812033

17 | 5920 - 812 - 033 — XX

19A| 5490 — 782 — 068 — XX | SPRING - ENGINE VALVE p| 119616-1  * 490782068

20 | 5920 — 092 — 182 — XX | SCREW 2 * 920092182




15

FIG. 3 VALVE CAMSHAFT
2A
2
2A 12 ﬁ%@
9 19 22.23
19 é)
| P
20
2 6 6 ‘%@
13-14 ?) I
8 6 12
22
? 20 b1 4 1A 224
21
K502-0030
TYPE OF MODEL| I | C |G
KEY PART CODE DESCRIPTION QTY ["Fca2ov | Fea2ov | T |1 O | R REMARKS
(B0 B0 |C| L |P
21 5920 - 152 - 139 — XX | NUT 2 * * 920152139
22 | 5920 ~ 492 -~ 100 - XX | SEAL-OIL 2 11060 920492100
22A | 5920 — 492 — 054 — XX | SEAL - OIL 9| 119616~ 920492054
23 | 5920 - 492 — 223 — XX | SEAL-OIL 2 * 920492223




16

FIG.

4

LUBRICATION EQUIPMENT

Yo02-0040
TYPE OF MODEL] I [ C |G
KEY PART CODE DESCRIPTION OTY eazov Treazov 17 | © | R REMARKS
ceoo | FBOO |C|L|P

1 | 5110-092- 175 — XX | GASKET 1 110092175

2 | 5110 - 092 - 346 — XX | GASKET,OL GAUGE | 1| * - 110092346
3| 5131-692-360 - XX | PLATE [ T A 131692360
4 | 8132 - 702 - 054 - XX | PLATE | LN e 132702054
O S S R omos

6 | 5161 — 422 - 053 — XX | COVER - PUMP 11 - ! 161422053
""" 7 | 5161 - 542 - 052 - XX | ROTOR-PUMP 1 * 161542052

8 | 5310 -646 - 001 - XX | PPE-COMP | 1] * | “ 1| | |3toe4s001

9 | 5920 -662-211 - XX | PLUG K . “ L1 | [e20862211

10 | 5490 - 652 - 071 - XX | ALTER-O0L | 1| * ¥ | 490652071

11 | 5490 - 652 - 059 — XX | FILTER-OIL 1| 119615 490652059

11A| 5490 - 852 - 073 — XX | FILTER-OIL | 1186161
12 |5520-052-070-xx foavee | | |||

124 ] 5520 - 052 — 105 — XX | GAUGE | Letem)
13 | 5590 - 562 - 090 — XX | GEAR-HERICAL | 1] * | S 590562090

14 | 5590 — 712 = 070 — XX | JOINT 590712070
15 | 8590 -712-114-xx |dont L <01 || 590712114
16 | 5592 - 312 - 062 — XX | ALLELR 592312062
17 | 5920 - 372 - 199 — XX | CLAMP | |920372199
18 | 5920 - 372 - 200 - XX | CLAMP o U I e 920372200

19 | 5920 - 552 - 073 — XX | RING -0 2 f 920552073
O B AR S vonemoss
O 3 B T A oseoner
e 0N S R ) L
o o e S oooomane




17

FIG. 4 LUBRICATION EQUIPMENT

K502-0040
TYPE OF MODEL] 1 | C | G
KEY PART CODE DESCRIPTION OTY Mreazv Treaovr 1 T | © | R REMARKS
cBO0 | FBOO |[C|L |P
24 | 5130 - BO6 — 10X — XX | BOLT - FLANGED e 130B0610
e o Wi CORUTRTARS M S s o o e
26 | 5130 - BO8 - 30X - XX | BOLT - FLANGED | 7 L L R I 13080830
27 | 5130 - BO8 - 40X - XX | BOLT - FLANGED | R 13080840
28 | 5220 - BO6 - 08X — XX | SCREW - PAN-CROS | 1| * ’ 22080608
29 | 5600 — A10 — 00X — XX | BALL — STEEL 1. 600A 1000
30 | 5670 - D20 - 11X - XX | 0 RNG i N 670D201 1




18

F

IG. 5

20—

¢—15
.
19

COOLING EQUIPMENT

2

17
6
i
-
TYPE OF MODEL] 1] C | G
KEY PART CODE DESCRIPTION AT Feeazor Treaov 1T | © | R REMARKS
ceoo | FBOO |C|L |P

1| 5110 - 442 - 084 — XX | BRACKET 1 110442084
2 | 5140 - 242 - 294 - 9H | COVER I S 1402422949H

3 5140-372-104-9H | screen | v L 1403721049H

4 | 5490 - 892 - 232 — 9H | swrowD —eneNE | o[ R L 4908922320H
5 | 5490 - 892 - 233 - 9H | sHrouD —enaiNe 1 ST 4908922339H

6 | 5490 — 892 - 330 — 9H | SHROUD - ENGINE | 4908923309H

7 |5490-892-392-9H | siroup-enane | | T 4908923929H

§ | 5550 - 202 - 079 - 9H | GuarD AT 5502020799H

e T o S o ol S
10 | 5590 — 662 - 431 - 9H | HOusNG - FAN ol 5906624319H

11 | 5590 — 662 - 564 — 9H | HAUSING — FAN 1 5906625649H
12 | 5920 - 252 - 003 - X

13 | 5921 - 432 - 179 — XX
14 | 5921 - 432 - 182 - XX |

15 | 5130 — BO6 — 10X — XX | BOLT - FLANGED A7 130B0610

16 | 5130 - BO8 — 20X — XX | BOLT - FLANGED d 13080820

17 | 5130 - GO6 — 12X — XX | BOLT - FLANGED | 7/ S 13060812
18 | 5130 - GO6 - 14X - XX | BoLT-FLANGED | 4 | 130G0614

19 | 5224 - BO4 - 08X — XX | SCREW - PAN-wP—crOS | of | 22480408




19

FIG. 6 ELECTRIC EQUIPMENT

Y502-0050
TYPE OF MODEL] 1 | C
KEY PART CODE DESCRIPTION OTY [Foazov [Feazov ] T | © | R REMARKS
coo | FBo0 |C|L|P

1 | 5210 - 861 — 020 — XX | REGULATOR — VOLTAGE T * 210661020

2 | 5211 -192 - 095 - XX | enTER U ogese| 211192095
o e s e T s T ianen i19616- |
35211 -212-008 ~ XX | COIL-IGNITION R T B e
3| B211-212-070 - XX | coL-iGNmON p| 196161 211212070

4 | 5211 -212 - 086 — XX | COIL - IGNITION 1 * 211212086

5 | 5211 -302 - 060 - XX | CAP-SPARK PLUG | 1] * | 211302060
6 | 5211-302-066 - XX | cAP-SPARK PLUG | 1| | “ || | |211802088
e s e s | ) B e U S S
oSO S B R B B B P e

8A| 5211 — 932 — 126 — XX | FLYWHEEL — ASSY | 119616 211932126

T ,
e B
LEAD

12 | 5260 - 112 — 331 — XX | WIRE - LEAD,L = 260 1 ¥ 260112331

13 | 5590 — 312 — 086 — XX | COIL -~ CHARGING . ! 590312086
o e P T T esooeesos
15 | 5920 - 152 - 167 - XX | nOT *1 | | |o20182167
O e O T S osamsas
17 15920 - 372 - 063 — XX | cLamp T Ty 1| 920372083

18 | 5920 - 372 — 177 — XX | CLAMP I £ 920372177

22 | 5920 - 702 — 077 — XX | PLUG - SPARK,BPR5ES 1 ' 920702077




20

FIG. 6

ELECTRIC EQUIPMENT

K502-0060
TYPE OF MODEL| 1 [ C [G
KEY PART CODE DESCRIPTION OTY [Fcazov | rea2ov | T | O | R REMARKS
ce0 | FBOO |C|L |P
23 | 5920 — 712 — 099 — XX | GROMMET 1 * 920712099
24 | 5920 - 712 = 112 = XX | GROMMET 1 * 920712112
25 | 5921 — 902 — 167 — XX | TUBE 1 ' 921902167
26 | 5921 — 902 - 167 — XX | TuBE 921902167
27 | 5130 — BO5 — 25X — XX | BOLT - FLANGED 2| 110605 130B0525
27A| 5130 — BO5 — 20X — XX | BOLT - FLANGED 9| 119616 13080520
28 | 5224 — B04 — 08X — XX
29

5224 - B06 — 20X — XX




21

FIG. 7 CONTROL EQUIPMENT

27 14-15

K802-¢070
TYPE OF MODEL] 1 [ C
KEY PART CODE DESCRIPTION OTY MFoazov Troazov 1T | © | R REMARKS
CB00 FBOO |[C| L |P

1 5491 — 132 — 098 — XX | PANEL — COMP — CONTROL 1 * * 491132098
2| 5110-472 - 028 - XX | ' | 110472028
3 [85920-152-120-xx |~noT |1 2 2 ] 920152120
4 | 5920 - 372 - 020 - XX 920372020
5 | 5920 -812 - 316 — XX | SPRING 1| N 920812316

6 | 5921 — 442 — 220 — XX | SPRING 1 F ¥ 921442220
B s I R RN R o iiimmg
O B e R o iamee
oo MG o e o B P S
RO I e — Cososos

11 | 5214 - BO4 — 12X — XX | SCREW - PAN 1. 214B0412
12 | 5214 - BO4 - 20X - XX | scRew-pPAN | 1| | . a
13 | 5214 - B04 - 25X - XX | scRew-paN | | | U
14 | 5161 - 692 — 088 — XX | UNK - cHoke Al L
15 | 5161-692 - 130 - XX | LNk -cHoke | 1| | N 161692130

16 | 5161 =712 - 066 — XX | LINK,GOVERNOR - 161712056
e e b Teraieene
s Pentt Tars ome o ey R [ B - ieeese
T e T eseseers
O B K R T B oireaors

21 | 5420 - 362 — 060 — XX | SLEEVE |7 420362060

25 | 5920 - 222 - 089 - XX | WASHER B o 920222089




22

FIG. 7

CONTROL EQUIPMENT

K502-0070
TYPE OF MODEL] 1 [ C |G
KEY PART CODE DESCRIPTION OTY [Foazoy Treazov 1T | O |R REMARKS
ceoo | FBOO |C | L |P
26 | 5921 - 432 - 006 — XX | COLLAR vI I ¥ 921432006
27 | 5921 - 442 - 033 - XX | sPRNG T LI e 921442033
28 | 5922 - 002- 029 - XX | W ASHERB.SX11.5X20 [ I S 922002029
| 29 | 5922 — 002 - 036 ~ XX | WASHER ' | L 922002036
o ears o0n 070 sk T e T N B — soro0s0re
31 | 5180 - BO6 — 35X — XX | BOLT - UPSET - WS 2l f * 180B0635
% | 5311 -B06 - 00X - XX | NUT-HEX | S 31180800
33 | 5411 - BO6 - 00X - XX | WASHER—PLAN | | 0 41180600
34 | 5554 - AOB - 00X - XX | PN-snap | * 554A0600




FIG. 8

CARBURETOR

23

o3 3a3—f2
83834 16m_°|/21A' 21— —>7
30A-30—o 1:1a
K502-0080
TYPE OF MODEL| 1 | C |G
KEY PART CODE DESCRIPTION Y [Feazov Treaov 1T | © | R REMARKS
cBo0 | FBOO |C|L (P
1 | 5150-032 - 090 - XX | CARBURETOR — ASSY 1 -1196%5 150032090
1A 5150 = 032 — 164 — XX | CARBURETOR - ASSY | 19616 150032164
2 | 5110-092 - 024 — XX | GASKET | * 110092024
3 [5110-092 - 769 - XX | easkeT | * 110092769
4]5131-832-252-xX | pLate 7 | * | 131832252
5 | 5160 - 142 -~ 010 — XX | SCREW - PILOT AIR | * 160142010
6 | 5160 - 202 — 096 — XX | CHAMBER - FLOAT T R 119615 """"""""""""""""""""" 160202096
BA| 5160 — 202 — 122 — XX | CHAMBER — FLOAT | 119616- ) 160202122
7 | 5211 -882-001 - XX | SOLENOID.CARBURETOR BT IOS 4 e B A i 211882001
B B B B o ey
8 | 5920 - 092 — 025 — XX | SCREW | * 920092025
9 | 5920 - 650 — 78X — XX | WASHER T * | 92085078
10 | 5921 - 442 - 174 - XX | sPRNG | * 921442174
11 | 5160 - 252 — 137 — XX | VALVE - THROTTLE 90 | ¢ 160252137
12 | 5160 - 302 — 067 -~ XX | VALVE- FLOAT T L 160302067
13 | 5160 - 312 — 066 — XX | FLOAT | ¢ 160312066
I B e it U O e
e T O I e
P Bt M N N O B e
17 | 5160 - 412 - 163 — XX | SHAFT - caruReTOR |V T S 160412163
18 | 5160 - 412 — 163 — XX | SHAFT — CARBURETOR 1 106e 160412163
184 5160 — 412 — 215 — XX | SHAFT - CARBURETOR p| 1186161 160412215
19 | 5161 -262 - 151 - XX | VALVEGHOKE e S 161262151
20 | 5491 - 212 - 106 — XX | NOZZLE - MAIN 654 | R 491212106
B B 1 I e




24

FIG. 8

CARBURETOR

o2  31a31—f
i e = /ol |
30a-30—0° %/ 1-1A
K502-0080
TYPE OF MODEL| 1 | C |G
KEY PART CODE DESCRIPTION QTY ["Fcazov T rFcazov | T O | R REMARKS
cBoo | Feo0 |C|L |P
21 | 5491 — 232 — 005 — XX | HOLDER —~ MAIN JET 1| 119615 491232058

5491 - 232 - 068 — XX

24 | 5920 - 092 - 244 — XX | SCREW | | 920092244
25 | 5920 — 272 - 003 — XX | COLLAR N 920272003
T I ) e I T B R R P
27 | 5920 - 332 - 067 - XX | RNG-SNAP | | ¢ 920332067
28 | 5920 - 432 - 006 - XX | PN |1 | S 920432006
29 | 5920 552 - 148 - XX |0 RNG | | 11| loz0852148
30 | 5920 — 632 — 149 — XX | JET - MAIN 975 e 920632149

5214 - B04 - 14X = XX

SCREW — PAN

32 | 5920 - 812 - 009 — XX | SPRING 2 920812009
33 | 5920 - 932 - 002 — XX | SEAL i 920932002
34 | 5920-932-069 - XX [seAL | 1| | ] 920932069
35 | 5921 - 432 - 142 - XX | COLLAR I T 1| [eeraszia2
% | 5921 - 442 -037-XX | sPRNG | 1 | 1| [e21442037
37 | 5921 -442-160- XX |sPRNG |1 | U | [e21442180
38 | 5921 -502 - 121 - XX | BOLT 1 11065 921502121

921502218
921

214B0414




FIG. 8 CARBURETOR
TR
5 & %
X} p
11 9 43- 46
N& 17 Zj 0—56‘

25

44— LS
B \i14
i | 0N
838384 TV %(l)_ﬂ >—27 1-1A
—O
K502-0080
TYPE OF MODEL] 1 [ C |G
KEY PART CODE DESCRIPTION OTY [Foazov Treazov 1T | © | R REMARKS
ceoo | FBOO |C|L |P

42 | 5110 - 092 — 944 — XX | GASKET,CARBURETOR 1 110092944
43 [ 5110 - 092 - 945 — XX | GASKETINSULATOR 0 ] 110092945
44 | 5110-092 - 946 - XX | GaskeT.NTAKE PPE | | 110092946

45 | 5110 - 602 - 339 — XX | GASKETCARBURETOR | 1| | * | | 110602339

46 | 5110 — 602 - 340 — XX | GASKET,INSULATOR : U 110602340

47 | 5110 — 602 — 341 — XX | GASKET,INTAKE PIPE 1 110602341
48 | 5160 - 606 - 001 — XX | PIPE~INTAKE 1 S 160606001
49 | 5160 - 736 - 001 — XX | NsutaToR || [ S 160736001
50 | 5260 - 112 - 233 - XX | WRe-Lead |4 v 01 | |2e0112233
51 | 5920-372-012 - XX | camp AT N 920372012

52 | 5920 — 592 — 226 ~ XX | TUBE11.6X16X116 1 110618 920592226

52A 921902066

53 172606115
54 | 5224 - BO5 - 08X — XX | SCREW - PAN — WP — CROS 1| | 2240508

55 | 5410 — BOB — 00X — XX | W-PLAN-S | [ ¥ A 41080600

56 | 5702 — AO4 — 100 — OX | TUBE - RUBBER 1 702A041000




26

FIG. 9

AIR FILTER MUFFLER

9
11
Ke02-0080
TYPE OF MODEL] I [ ¢ |G
KEY PART CODE DESCRIPTION QTY [Feaaov Treazov | T | © | R REMARKS
ceoo | FROO |[C|L |P

1 | 5110 - 092 - 505 — XX | GASKET,AIR FILTER |- 110092505
2| B110-092 - 943 - XX | GASKET MUFFLER | | ] S 110092943

3(5110-102-327 - XX | FLTER-ASSY-AR | 1| sl | | | | 110102327

30| 5110 - 102 — 421 — XX | FILTER- ASSY - AR 1| 119616-1 ¥ 110102421

4 | 5110-112- 227 — XX | CASE- AR FILTER | 110112227

5 | 5110 - 122 - 223 — XX | CAPAIR FILTER 1. ¥ 110122223

6 |5110-132— 140 - XX | ELEMENT- AR FILTER 1 11018 110132140

6A 511 0—-132—-109 — XX | ELEMENT - AIR FILTER -------]-'---1--1-9-6-1-6-_- ----------- N 110132109 -----------------------------

715110732 T 110 Uk | elevent Sam mren [ A A A A forsziie

TA| 5110 = 132 — 141 — XX | ELEMENT - AIR FILTER 1| 119616 110132141

8 | 5490 — 702 — 547 — 9Y | MUFFLER - COMP 11 . 4907025479Y

9 [ 5110 - 122 - 251 — QY | CAP.SPARK R
v L
11 | 5920 - 092 - 166 — XX | SCREW,5X8

12 | 5920 - 022 - 274 - XX | BOLT |~ o O 920022274

13 | 5920 — 222 ~ 220 — XX | WASHER 2l * 920222220
14 | B317 — RO8 = 00X — XX | NUT = HEX - SMALL o FTTT ST 317r0800
15 | 5461 — FO8 — 00X — XX | WASHER-SPRNG | 7/ 1 | | |461F0800




27

FIG. 10 FUEL TANK FUEL VALVE

A\

21 @24,
&—25
° RS
16
P 27

26 13
~ % A
o—14 -
ﬂ—lo
9

©___.
11

j 20 j 20 i/gf

K502-0100
TYPE OF MODEL] 1 [ C |G
KEY PART CODE DESCRIPTION QTY ["Fcazov TFea2ov | T O |R REMARKS
ceoo | rFe0 |C|L|P
1 | 5490 — 402 — 066 — XX | PUMP - FUEL | ¥ 490402066
2 | 5110 - 092 — 763 — XX | GASKET,FUEL PUMP v/ 110092763
3| 5110-092 - 764 — XX | GASKETFUEL PUMP | . 110092764
| 4| 5430-282-068 - XX | DiaPHRAGM | 1| 430282068
5 | 5430 - 282 — 069 — XX | DIAPHRAGM R S 430282069
6 | 5491 — 162 — 055 — XX | VALVE - ASSY 2l * 491162055
T B o R P N - ooammrs
e R I R R - omasray
9 | 5110 - 092 — 526 — XX | GASKET R A 110092526
10 | 5140 — 432 — 064 — XX | FILTERFUEL TAP | 1| * | S 140432064
11 | 5510 - 362 — 068 — XX | CUP,FUEL TAP 1. 510362068

12 | 5920 - 092 - 004 - XX 920092004

15 | 5921 — 442 — 043 — XX | SPRING | - 921442043

16 | 5491 — 052 — 096 — XX | BRACKET - TAP 1. 491052096
i B e e R e

18 | 5920 - 592 — 169 — XX | TUBE 1 020592169

19 | 5921 - 702 - 043 - XX | c,amP of * | | 921702043

20 | 5921 -702-088 - XX | ctamp | 6 921702088

21 | 5130 - BO5 ~ 08X — XX | BOLT - FLANGED 2 * 130B0508

22 | 5130 - BO6 — 16X -~ XX | BOLT - FLANGED 7 R R I 13080616

23 | 5130 - GOB - 14X — XX | BOLT - FLANGED 2 ¥ 130G0614

315681200

41081200

25 | 5410 -B12 - 00X — XX




28

FIG.

10

FUEL TANK FUEL VALVE

K502-0100
TYPE OF MODEL| I | C |G
KEY PART CODE DESCRIPTION QTY ["Fcaz2ov T Fcazov | T O |R REMARKS
(800 RO |[C| L |P
26 | 5705 - AOB — 100 — OX | TUBE - BRAID g f ¥ 705A061000
27 | 5920 — 372 — 176 — XX | CLAMP 1 11%; 920372176




FIG. 11

STARTER

29

K502-0110
TYPE OF MODEL] 1 [ c |G
KEY PART CODE DESCRIPTION 7Y [Feazov Treaav 1T | © | R REMARKS
€800 FR0 |C| L |P
1| 5211 -632-073 - XX | STARTER - ELECTRIC 1. 211632073
2 | 5130 - 812 — 085 — XX | CLUTCH - ASSY 1. ¥ 130812085
3 |5130-912 - 068 — XX | HOLDER,BRUSH 17 * 130912068
4 | 5131 =682 - 131 — XX | LEVERSHIFT I ¥ 131682131
5| 5160 - 732 -~ 098 — XX | INSULATOR i * 160732098
6 | 5161 — 462 — 077 — XX | COVER - ASSY |- ¥ 161462077
7| 5161 — 462 — 106 — XX | COVER - ASSY 1. ¥ 161462106
8 | 5210 -~ 392 - 069 — XX | BRUSH 4 7 * 210392059
9 | 5210 - 402 — 052 — XX | SPRING — BRUSH 4 7 ¥ 210402052
10 | 5210 — 802 — 054 — XX | ARMATURE . 210802054
11 | 5270 =102 - 122 = XX | SwiTcH 1 * 270102122
12 | 5320 - 852 — 066 — XX | STOPPER 1l - * 320852066
13 | 5320 - 852 — 097 — XX | STOPPER 1 * 320852097
14 | 5920 - 332 — 081 — XX | RING - SNAP 1 § 920332081
15 | 5920 — 022 — 277 — XX | BOLT 2l * * 920022277
16 | 5920 — 152 — 146 — XX | NUT 2l F 920152146
17 | 5920 - 152 — 147 — XX | NUT | * * 920152147
18 | 5920 - 222 — 218 — XX | WASHER 1 - * 920222218
19 | 5317 = BO8 — 00X — XX | NUT = HEX - SMALL 1 ¥ 31780800
20 | 5461 — FO8 — 00X — XX | WASHER - SPRING 1. * 461F0800
21 | 5130 - BO8 — 35X — XX | BOLT - FLANGED 130B0835




30

FIG. 12

LABEL

aw.asaki

————

t@éﬁ@w

K502-0120
TYPE OF MODEL] 1 [ C |G
KEY PART CODE DESCRIPTION OTY [“Feazov [ Feazov | T | © | R REMARKS
ceo0 | FBOO |C|L |P
1 | B560 - 302 — 142 — XX | LABEL 1. * 560302142
2 | 5560 -302-307 - XX | LABEL R | e 560302307
| 3| 5560-312-316 - XX | LABEL-MANUAL | ysesn| 560312316
4| 5560312317 - XX | LABEL-MANUAL 1 50507 560312317
5 | 5560 - 382 - 504 — XX | LABEL - BRAND p| 139888 560382504
6 | 5560 — 402 — 285 — XX | LABEL — WARNING,GB | 139998 560402285
7 | 5560 - 402 - 286 - XX | LABEL- WARNINGF | g messE T 560402286
8 | 5560 - 402 - 287 — XX | LABEL- WARNINGD | | WSS T 560402287
9 | 5560 - 402 - 288 - XX 560402288
10 | 5560 — 402 - 289 — XX | LABEL - WARNING,E TREEE S EL B 560402289
11 | 5560 - 402 ~ 290 — XX | LABEL — WARNINGNL [ 139698 ¥ 560402290
12 | 5560 - 402 - 291 — XX | LABEL - WARNINGS | q| m8ss T 560402291




FIG. 13

ACCESSORY

31

K502-0130
TYPE OF MODEL] 1 [ c |G
KEY PART CODE DESCRIPTION QTY [TFeaoov Trea2ov | T | O | R REMARKS
B0 RO |C|L|P
1| 5921 - 102 - 093 — XX | TOOL — WRENCH,19X21 i1 * 921102093




CHASSIS




FIG. 1

SHROUD AND

(ENGINE)

33

FUEL TANK SYSTEM

2502-101
TYPE OF MODEL[ 1 | C |G
KEY PART CODE oY o 16 |R REMARKS
1| V211 -260-802-50 | BOLT/S 4 F
2 | v211-360-1802-00 | BOLT (8P mex20 | A 0
3| 2502-101-210- 30 | SHROUD,UPPER  COMP | 1.
4| 2502 -101-003 - 00 | PLATE/IR/22x290 |
5 | 4334 - 155 - 003 — 00 | COLLAR/6.5X105%8 7 I N
6 | 1581 ~ 740 — 116 — 00 | SCREW,/M6X20 4
7| 2502-101-220- 10 | SHROUD,LOWER  COMP 1 N
8| 1581 -740-116 - 00 | scRewomexzo |7 oA <
R B e e e
e e e e e e o
11| 1581 - 740 - 116 — 00 | SCREW,/M6X20 11
12 | V210 - 360 - 602 - 00 | BOLT/MEX20 |
13 | 2502 - 101 - 240 — 00 | GUDEMUFFLER comp T
14 | V211 - 360 -802 - 00 | BOLT (5P Mexz0 2| ¥
15 | 2502 - 105 — 001 — 10 | TANKFUEL | I
16 2502 -~ 105 = 003 — 00 | INSULATOR,”09X20X04 4 *
20 | 2706 =501 — 003 — 00 | BREATHERTANK CAP 1.
21 | 2706 — 501 — 004 — 00 | GASKET 1.
22 | 1593 - 612 - 230 - 00 | GAUGEFUEL | 1| I A A
23 | 2502-105-002 - 00 | Hose a0 T |
24 | 3741 - 141 - 005 — 00 | BANDHOSE ASSY,12 7/l I
24h| JOB1 =210~ 012~ 00 | CLSMPWIRE/10 - 12 7| 9%




34

1

SHROUD AND

FUEL TANK SYSTEM

Ne 7/

NET

g

\
A N
N Y
\ .
NN
N —
~ ——
. J—
-
TESN
’
B

—_—

KEY| PART CODE DESCRIPTION oY i § § REMARKS

25 | 2502 - 105 ~ 004 — 10 | CUPFUEL it
26 | 2502-105-005-10 |HOsEe00 | (| |
27 | 2502 - 106 - 006 - 00 | GROMMET./a8xeaxo2 | 1 * [ [ | [ |




FIG. 2

BATTERY SYSTEM

35

b—g 9-1
202112
TYPE OF MODEL| I [ Cc |G
KEY PART CODE DESCRIPTION ary T|0O|R REMARKS
SL14H clL|pP
11593 -112-200 - 00 | BATTERY, 1.
2 | 1427 -621-002- 10 | cAPBATTERY | 1 R N
3 11593-112-051 - 30 | HOLDERBATTERY 1
4| 2502-112-001 - 20 | BOLTBATTERY | 7/ Y
S e
6 | 1593 - 112 — 003 — 20 | CABLEEARTH 1
s s I 4§3 _________________________________________________________________________________________________
""" w1893 — 112~ 292 — 00 | Bortomoexes T e
8 | 1600 -112-232-00 |nUTm086 | | (1 (|
9 | v211-260-801-60 | BOLT.SEMS & mexis | 1 * | | (|
10 | 2502 - 112 =210 - 10 | CABLEBATTERY  ASSY 1

V401 - 160 - 008 - 00

WASHER,SP/M 8

V304 - 260 - 008 - 00

NUT/M 8




36

FIG. 3

THROTTLE SYSTEM

iz

|

5

11-1
2502-117
TYPE OF MODEL| 1 [ ¢ |G
KEY PART CODE DESCRIPTION ary T|O|R REMARKS
SL14H clL|pP
1 | 2502 - 117 =200 — 20 | CABLEAXLE ASSY 1.

SPRING,/HE049

SPRING /HE047

WASHER,/M10

5 | 2502 - 117 - 001 - 20
5A| 2502 - 117 - 001 - 30
6 | 4106 - 105 - 303 - 00
7 |1893-117-003-10
8 | V304-260-010-00
9 | V411 -260-010-00
10 | 1600 - 505 - 007 - 00
11 | 1426 - 621 -038-00

LINING,”13X50X3




37

BELT (DRIVING) AND HST SYSTEM

p—
KEY PART CODE DESCRIPTION a7y P OF MODEL Y1 81 REMARKS
SL14H clL|P
1 | 2502 -201 - 003 - 20 | PULLEY,/V2B120B90 1.
,,,,,,,,,,,,,, e B e B S Y N EO
V211 -561-003-00 | BOLTMI0x30 | 1 | {1 ([
1383 - 301 - 002 - 00 | WASHER/11x44x5 | I I Y
5 | 2502 - 201 -210 — 40 | ARMTENSION,F  COMP (/B4 Y R
6 | V363 -~ 260 - 008 — 00 | NUT,LOCK /M8 2l i
7|3614-125-001-00 | PULLEY,TENSION 1|
8 | VI04-140-012 - 00 | RINGSNAP/12 C 1|
9 | 25602 - 201 - 200 — 00 | ARM/TENSION,/F 1|
B o
11 | 25602 — 201 — 260 — 00 | BRACKET/TENSION 1|
11A| 2502 — 201 — 260 — 10 | BRACKET/TENSION COMP i
12 | 3614-125-001 - 00 | PULLEY.TENSON | ] ®F]
13 | V704 - 140 - 012 - 00 | RING.SNAP/12 C 1Al I N N
14 | 4131 - 206 - 015 - 00 | PULLEY,TENSON 1A I Y N
15 | V704 ~ 140 - 020 — 00 | RING.SNAP,/20 i
17A| 3737 - 233 - 006 - 00 | ROD I R
18 | V304 - 260 -~ 008 — 00 | NUT/M 8 2l
19 | V363 - 260 —~ 008 — 00 | NUT,LOCK./M8 o LTy
20 | 2502 - 201 - 270 — 00 | PLATE/I/19X78  COMP | Y Y
21 | v211-360-801-60 |BOLTSEMS P |1 | (| ||
22 | 2502 - 201 - 220 - 40 | ARMTENSONHST cowp | af




502-201

BELT (DRIVING) AND HST SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF

MODEL

ary

SL14H

o--

REMARKS

22A

2502 - 201—220 50

23

V580—14O 804 OO

'v580—140 604 — 50 | P\

ARM TENSION/HST COMP

PIN AF’RING/B X40 W

p|N SPF“NG/G X4D W

24

V4'I'| -260-014-00

VB00 - 163 - 002 - 50

WASHER PL/MMi

PIN SPLIT/ 3 X25

648-
1_
B4

L (0 NSNS NSO HN O

2502 - 532 - 002—10
2502 - 201 - 014 - 00

2502 201—015 00

V705—14O 035 OO

V704 - 140-015-00

PU LLEY TENSION/ 045

PU LE_EY TENSION/045

BEARING RB

RING SNAP/35 C

R!NG SNAF‘/IS C

2502 - 201 - 007 - 20

3640 - 703 - OOlvOO

1 V304 - 260 - 008 - 00 | N

2502 - 201 - 001 -10

ROD/ M08X295

SPRING MAIN CLUTCH
SPRiNG MAIN CLUTCH

NUT/'IVI 8

PULLEY./VB1 05

2502 - 201 - 005-10

V200 360 601 - 60
V4O
2502 - 201 - 008 20

160 006 oo” '
BELT./VBOT9

KEY ./ 05)(05)(24

WASHER

BOLT

SWwW

2502 - 205—200 - 00

V2'! 360 -

2502 - 201 - 006 - 30

BELT./VBO78.5
HST

| v211-360 -804 - 00 | BOLTSP/MeXMO |

ASSY

FANHST

FIG. 4A




39

BELT (DRIVING) AND HST SYSTEM

2502-205
KEY PART CODE DESCRIPTION aTy 716 |8 REMARKS
SL14H clL|p
43 | V210 - 360 — 601 — 60 | BOLT (SP) /M6X16 3l f
i B I
45 | VB8O - 140 - 302 - 00 | PNROLL R L )
46 | 2502 — 205 — 004 — 00 | BRACKETBAR A o<1
47 | V211 -360-801-60 | BOLTSEMS (P) A <t
48 | 2502 — 205 — 005 — 00 | INSULATOR,/20X35X01 1




39 -1

H.S.T.

TRANSMIS3ION

FIG. 4 A




38.2

FIG. 4A TRANSMISSION  H.S.T.
REPERE REFERENCE DESIGNATION qre
0.1 2502 205 2000 0 "TRANSMISSION COMPLETE 4
1 2502 205 2600 6 BLOC CYLINDRE 2
2 2802 208 2630 0 RESSORT 5
3 2502 208 2640 0 SUPPORT 5
4 2802 205 2010 O CARTER 1
§ 2502 208 2020 0 BLOC LUMIERE 1
6 2502 208 2030 0 PLAQUE 1
7 2602 205 2040 0 AYXE 1
8 2502 208 2080 O AXE 1
9 2502 208 2060 O ARE 1
10 2502 205 2070 © ROULEMENT 2
11 2502 208 2080 O ROULEMENT (6202) 1
18 2802 208 2090 0 ROULEMENT 1
13 2502 208 2110 O ROULEMENT ]
14 2502 208 2120 0 ROULEMENT 1
18 2502 208 2130 @ COUSSINET 1
18 2502 208 2140 0 ROULEMENT s
17 2502 206 2150 0 PLAGUE 1
18 2502 208 2160 0 SOUPAPE . 1
19 2502 205 2170 0 BOUCHON 1
20 2502 208 2180 0 BOUCHON 1
21 2502 208 2196 O BOUCHON 4
22 2502 208 2210 O BOUCHORN 1
23 1608 208 2370 O GOUPILLE 2
24 2802 208 2220 0 CIRCLIPS 1
28 Y704 140 0150 0 CIRELIPS 1
26 Y705 140 0350 0 CIRCLIPS 1
27 2502 205 2230 0 RESSORT 1
28 2502 205 2240 0 BILLE ACIER 2
30 2502 208 2250 0 COLLIER 1
31 2502 205 2510 0 BAGUE D'ETANCHEITE 1
32 2502 205 2520 0 - BAGUE D'ETANCHEITE 2
33 2502 205 2530 O BAGUE 2
34 ¥720 111 9008 0 JOINT TORIQUE 1
35 1608 208 2320 0 JOINT TORIQUE ]
36 ¥720 112 4014 O JOINT TORIQUE 2
37 2502 208 2540 0 JOINT 1
38 2502 208 2260 0 VIS 8
41 2602 208 2279 0 BOULON 2
42 2502 205 2280 0 - RESERVOIR 1
43 2502 205 2290 0 TROP=-PLEIH 2
44 2502 205 2410 0 ANNEALS 1




40

FIG. 5

PEDAL (HST) SYSTEM

2502-221
KEY PART CODE DESCRIPTION ary T;LiiHOF MODEL T é: REMARKS
1 | 2502 - 221 -210 - 20 | HUBTRINION CoMP 1.
2 | V580 - 140 - 602~ 50 | PINSPRING./6 x25 W | :
3| V590 -131-210-00 | wRe/1.2x100 | T
4 | 2502 - 221 - 220 - 20 | LNKNEWTRL  comp |
5 | V304 -260-008-00 | NUT/M8 2|
6 | 1415 - 120 — 006 — 00 | SPRING,TENSION,/86 1.
---------------- | PLATEADJUST I
8
9
10 | V411 - 260 - 008 — 00 | WASHERPL/M 8 2l *
11 | V500 - 163 - 001 - 50 | PINSPLIT/3 X15 1
12 | 2502 - 221 - 250 -~ 10 | ROD/M10X505 comp | 1| * |
13 | V411 - 260 - 008 - 00 | WASHERPL/M 8 1
14 | V500 - 163 - 001 — 50 | PINSPLIT/3 X15 1.
15 | 2502 — 221 — 200 - 00 | PEDALHST ASSY 11 *
16 | 2602 — 221 — 236 — 00 | BUSH,/18X20X15 2l *




FIG. 6

41

CASE (TRANSMISSION) SYSTEM

2502-301
KEY PART CODE DESCRIPTION a7y e OF MODEL | 1} &1 8 REMARKS
SL14H clL|pP
1 | 2502~ 301 — 001 — 30 | CASE,TRANSMISSION,/LH 1 F
2 | V744 - 125 - 400 - 80 | SEALOIL/TC25408 | ¥
3 | 2502 -301 - 003 — 20 | TUBE/140 |
42111-101-011-00 | PLUGOL 1 N N
5 | V211 - 260 - 803 — 00 | BOLT.SEMS o (1!
6 | 2502 - 301 — 002 — 30 | CASETRANSMISSON,/RH |
B B e o o
8 | V744 - 120 - 350 - 70 | seaLoiLsTc20s7 | <
9 | 7955 -201 - 026 -00 | PLUGDRAN G4 | | (||

10 | V201 - 260 — 801 - 60 | BOLT/M 8x16 Aty

11 | V720 - 101 - 900 - 80 | O-RING/P 8 1.

12 | V211 - 560 - 802 - 00 | BOLTM8X20 s | !
13 | 2502 - 302 - 001 - 30 | GEAR/12T Syt
0 0805 T 505 005 e o

T e e e e e e e

16 | V60O — 110 — 600 — 50 | BEARING,RB,/6005 |

17 | V721 - 103 - 104 - 50 | O-RING/G45

18 | 2502 - 303 — 210 — 10 | GEARSHAFT/9 - 43TCOMP |

19 | V60O - 110 — 620 — 40 | BEARING,RB,/6204 2l *

20 | 2502 - 304 - 002 — 20 | GEAR/1ST 2l ¢

21 | 2502 - 304 — 003 - 20 | GEAR/11T 2l *

22 | 2502 - 304 - 004 — 30 | GEAR/SIT I T

23 | 2502 - 304 — 005 - 20 | PNDIFF PNON | 1 | ({1

24 | 2502 - 304 - 001 - 20 | caseoFf (a1 ‘(v r

1593 - 304 - 008 - 00

PIN  (10X18)




42

FIG. 6

CASE (TRANSMISSION) SYSTEM

@éﬁ

—_—
TYPE OF MODEL| 1 [ C |G

KEY PART CODE DESCRIPTION o TSR REMARKS
26 | V706 — 140 — 080 — 00 | RING,SNAP,S80 1

| 27 | V600 - 110 - 620 - 60 | BEARNGRB/6206 | 7 ) I N
28 | 2502 — 307 — 001 — 40 | SHAFTWHEEL/LH | 1A N I N
29 | 2502 - 307 - 003 - 00 | COLLAR/20x30x03 | 1] *
30 | 2502 - 307 — 004 — 00 | COLLAR/25X50X04 |
31 | 25602 - 307 — 210 — 00 | BEARING,BALL UNIT 11 F
32 | v211 - 260 - 802 - 50 | BOLT/S ) N N I
33 | 2502 - 307 — 002 — 40 | SHAFT,WHEEL/RH [T
o e et
B




FIG. 7

BRAKE SYSTEM

11

43

P
2502-310
KEY PART CODE DESCRIPTION vy e OF MODEL |01 81 8 REMARKS
SL14H clL|p
1 | 2502 =310 — 240 — 10 | COVERBRAKE COMP 1.
2| v211-260-801-60 | BOLT.SEMS (9 Mmexis | A I
3 | 1593 - 310 -~ 520 — 20 | DRUM,BRAKE e
4 | V411 -260-012 - 00 | WASHER M12 ]
5 | V704-140-012-00 | RNGSNAP,12C a1 (1
6 | 1593 - 310 — 540 — 00 | SHOEBRAKE
711323 -220-012- 00 | SPRNGBRAKE SHOE
""" 8 | 1593 - 310 — 054 — 20 | PIN/15X47
9 | 2502 -310-001 - 20 | ARMBRAKE
10 | V363 - 260 - 008 - 00 | NUTLOCK M8 |
11 | 2130 -601 - 006 — 20 | SPRING,TENSION 1.
12 12802 -310 - 002 — 20 | ADUUSTERROD <+ 11+
e I R B
14 | 2502 - 310 - 003 - 20 | RODMOBXSSS | 'V 1 +( (1
16 | V411 - 260 - 008 - 00 | wasnerPLoM 8 | (| 1 (||
16 | V500 - 163 — 001 - 50 | PINSPLIT/3 X15 I
17 | v304- 260 -008 - 00 | nUToM s | I
18 | 2502 - 310 - 200 - 10 | HUBBRAKE . assy
19 | 2502 - 221 - 236 - 00 | BUSH18x20x15 | ) I I e
BT e B e e i e I
21 | V500 - 163 — 003 — 00 | PIN,SPLIT/3 X30 1.
22

1518 -122-002 - 00

1415 -120 - 006 - 00

SPRING,TENSION,/86




44

F

IG. 8

TIRE (REAR) SYSTEM

3
27
K
N
@ ) f(
2502-317
TYPE OF MODEL| I [ C |G
KEY PART CODE DESCRIPTION ary T|0|R REMARKS
SL14H clL|p
1 | 2502 -317-201 - 00 | TIRE,TURF/18 - 85 2l *
2 | 2502-317-210-00 | wHEEL/7.0x8 comp | 7/ I 4 B I
2A| 2502 — 317 - 210 — 10 | WHEEL,/7.0X8 comp 2| 1990
3 | vo99 - 200 - 003 - 00 | cAPTIRE vALvE | 7, R I
4| 1386-241-002-00|BUB |~ 7/ IR I N I
5 | V411 =260 - 014 - 00 | WASHERPL/M14 2l *
6 | 2502-317-003 - 00 | WASHER/1ax47x07 A 0
7 Va27 - 262 -214- 00 | NUToMIax1S T ATV T
8 | v500- 163 -003- 00 | PNSPLIT/3 x30 | oA <
o 12502 2317 7005~ 00 | eapwneer e I




FIG. 9

SHASSIS SYSTEM

45

2502-401
KEY PART CODE DESCRIPTION vy pPE OF MODEL| 1} &1 8 REMARKS
SL14H cll|p
1 | 2502 - 401 = 200 — 40 | CHASSISHST ASSY 1| E——
1A| 2502 — 401 — 200 — 50 | CHASSISHST ASSY |
1B| 2502 — 401 — 200 — 60 | CHASSISHST ~ ASSY L0 I
1| 2502 — 401 — 200 — 70 | CHASSISHST Assy | g 10003=
2 | 2502 -401-003-10 | BUSH 18xa7x21 |4 | ([ (|
3 | 2602 - 401 — 002 — 20 | COVERREAR 1.
4 S|

V211 -360-801 - 60

BOLT,SEMS  (SP)




46

AXLE (FRONT) SYSTEM

—_—
KEY PART CODE DESCRIPTION a7y e OF MODEL 31 81 REMARKS
SLT4H clC|p
1 | 2502 - 402 - 005 - 30 | AXLEFRONT 1| 100
1A| 2502 - 402 - 005 - 40 | AXLEFRONT | Wb
2 | 2502 - 402 - 001 - 20 | PNs22x77 1 H Y
3 |3621 -702-003 - 00 | WASHERPULLEY 1 R N N
4| V328 -262-112-00 | NUT/M12X1.25 11 A I
5 | V600 - 163 ~ 002 — 50 | PIN,SPLIT3 X25 1
6 | V760 - 150 — 000 — 00 | NIPPLEGREASE ) e
7 [ V762 - 150 - 000 - 00 |
8 | w201 - 361 - 006 - 00
9 | v304-260-010-00 |
10 | 2502 - 403 - 210 - 40
11 | 2502 — 403 - 004 - 10
12 | 3659 — 170 — 003 — 00 | WASHER/11X30X3 7/
13 | 2502 — 403 - 006 — 00 | BOLT S
14 | V304 - 460-010-00 | NUT M0 | ) N
15 | 1365 — 224 — 002 — 00 | WASHER 1

19 | 1365 — 224 — 002 — 00 | WASHER 1.
20 | 2502 - 403 - 001 — 20 | ROD,TIE |
21 | 2502 - 403 - 002 - 20 | JONTBALL/LH |
22 | 1593 - 403 - 001 — 10 | JOINT,BALLRH i
23 | 2502 - 403 - 005 — 00 | NUT/LH M10X1.25 0
24 | V334 -260-010- 00 | NUT/MI0 T




47

BN F—35
11-177 5 B3
0 SR TH
29 § ~—33
/31
?z
30
11
12
B LT
y/\ 12
33
&6 @34
228 8—30
®—25 23
@77
S—26
23%-21
2502-403
TYPE OF MODEL| I [ c |G
KEY PART CODE DESCRIPTION ary T|o|R REMARKS
SL14H clC|p
25 | V328 - 262 - 110 — 00 | NUT/M10X1.25 2l *
26 | V411 - 260 - 010 - 00 | WASHER/M10 2l *
27 | V401 — 160 —= 010 — 00 | WASHER,SP,/M10 2l *
28 | VBOO - 162 — 502 — 00 | PIN,SPLIT,/2.5X20 2l *
29 | 2502 — 403 - 003 - 20 | ROD,DRUG 1
30 | 1593 — 403 — 005 — 00 | JOINT,BALL vi
31 | V335 -260-012 - 00 | NUT/M12X1.25 2l *
32 | V328 -262 - 112 - 00 | NUT/M12X1.25 2l ¢
33 | V411 - 260 - 012 — 00 | WASHER /M12 2l ¥
34 | V40T — 160 — 012 — 00 | WASHERSP,/M12 *
35 | VB00 - 163 — 002 — 50 | PINSPLIT/3 X25 v




48

FIG. 11 STEERING SYSTEM

2502-406
TYPE OF MODEL] 1 [C |G
KEY PART CODE DESCRIPTION ary T|0|R REMARKS
SL14H clL|P
1 | 2502 -~ 406 — 200 - 20 | COVER,LOWER ASSY 1
2 | 1564 -512 - 001 - 00 | Bush 1oxioxio I
3 |V211-360-801-60|BOLTSEMS <P) | 4 | ~(( || e
4| 1593 - 406 - 250 - 00 | coLuMMsSTEERING Assy | 1| * | | 1
5 | 1593 — 406 - 005 - 10 | BUSH,COLUMN 1
6 | 25602 — 406 — 001 — 10 | HUBSTEERING COLUMN 2l *
7 | V363 - 260 - 008 - 00 2

10 | V328 - 262 - 110 - 00 | NUT/M10X1.25 11
11 | V411 - 260 - 010 ~ 00 | WASHER/M10 1.
12 V500 - 162— 502 - 00 -l;iN,SPLIT/2.5X2(;Wmmm"mm” 1 --------- L
13 | 2502 ~ 407 — 210 — 30 | SHAFT.STEERNG COMP 1
14 | V328 - 262 - 110 - 00 | NUT/M10X1.25 1.
15 | 3659 — 170 - 003 — 00 | WASHER/11x30x3 | |
16 | V500 = 162 — 502 — 00 | PIN,SPLIT,/2.5X20 1

17 | 2502 - 407 - 200 — 20 | GEAR/25T ASSY

20 | V401 — 160 - 010 — 00 | WASHER,SP,/M10
21 | V304 -260-010-00 | NUT




FIG. 12

TIRE (FRONT) SYSTEM

49

2502-411
KEY PART CODE DESCRIPTION Ty PE OF MODEL| 1\ &1 S REMARKS
SL14H clC|p
1| 2502-411-201 - 00 | TIRETURF/14 -5 2l *
2| 2502-411-210- 00 | wheEL/35%6 comp 2
2| 2502 -~ 411 -210 - 10 | WHEEL/3.5X6 COMP 9| 1990
3 | V999 - 200 - 003 - 00 | CAPTIRE VALVE | )
4|1386-241-002-00 |BULB 7 Y Y
5 | V60O — 150 — 600 — 40 | BEARING,RB,/6004SS 4
6 | 2502 - 411 - 001 - 00 | coLLAR 21x25%48 | ) Y
7 | 3659 - 170 — 003 - 00 | WASHER/11x30x3 7 L N
8 | V328 -262-110-00 | NUT/MIOX125 2
9 | V500 - 162 — 502 — 50 | PIN,SPLIT,/2.5X25 o
10 | 2502 =317 — 002 - 00 | CAP,WHEEL 2l *




50

FIG. 13

16

P.T.0. SYSTEM

i
2502-532
TYPE OF MODEL| 1 | C |G
KEY PART CODE DESCRIPTION aTy SLian g (B l; REMARKS
1 | 2502 -~ 532 - 230 — 20 | ARMPTO TENSION ASSY | .
1A| 2502 - 532 - 230 — 30 | ARMPTO TENSION ASSY 1| 296
2 | 2502 - 532 - 001 - 10 | BUSH,/15X17X15 7 I I I
3| 1415 - 125 - 021 - 00 | SPRING,TENSION, /46 (/e A
3A| 3656 — 565 — 006 — 00 | SPRING,HE086 1 138l
4 | V411 - 260 - 014 — 00 | WASHERPL/M14 | *
5 | VB0O - 163 - 002 - 50 | PINSPLIT/3 x25 1
6 | 2502 — 532 — 002 — 10 | PULLEY,TENSION,/045 /I Y
7| Vv704-140-015-00 | RNGSNAPSC L1 < (| |
8 | 2502 - 532 - 220 - 40 | stopPerBELT comwe | | | | (|
9 | V273 - 360 - 802 — 50 | BOLT,WING SP./M8X25 2l F

12 | VBOO - 163 - 001 — 50 | PINSPLIT/3 X15 1
13 | 1425 — 621 ~ 004 — 00 | CLAMP,HARNESS 1.

14 | 1593 -332-052 - 10 | sPRNGHEOT4 | | {1
15 | 2502 -533-230-00 | LvereTO  comp | 1| * | || (|
16 | 4106 - 105 -303-00 | knOB Al qevvovvr
17 | 2502 -533-002 - 10 | paTEPTO LEVER | 1| * || T
18 | V201 - 260 — 804 ~ 50 | BOLT/M 8X45 .

19 | V411 - 260 - 008 — 00

V304 - 260 - 008




51

FIG. 14 LINK SYSTEM

18 19

2502-553
TYPE OF MODEL| 1| C |G
KEY PART CODE DESCRIPTION oY TSR REMARKS
1 | 2502 - 553 - 210 - 30 | LINK © comp 1| s
A| 2502 - 553 - 210 - 40 | LNk coMP 1IN A
2 | 2502 - 553 - 001 - 20
3| V411 -260-012-00 2
>>>> 4 | VBOO - 162 — 502 - 50 | PIN,SPLIT,/2.5x25 4 F
5 | 2502 - 553 — 003 — 10 | PIN/M12X43 vI I
§ | 3750 — 242 — 008 — 00 | WASHERROOT TENSION I/
7| v304-260-012-00 | NUT/M12 | )
8 | V401 - 160 - 012 - 00 | WASHERSP,MI2 | 7/ N A
9 | 2502-853-002-10 | RODMOBXTST | |1V
10 | V411 - 260 — 008 — 00 | WASHERPL/M 8 2l *

14 | V411 - 260 — 008 - 00 | WASHERPL/M 8 |
15 | V304 — 260 — 008 — 00 | NUT/M 8 v

16 | 2602 — 554 - 210 - 40

17 | V211 - 560 - 802 - 50
18 | 2502 - 554 - 008 - 10

19 | V211 - 560 — 802 — 50 | BOLT,SEMS,/M8X25 7T 2
20 | 2502 - 554 - 003 — 10 | PIN,PUSH 1

24 | 2502 - 554 - 005 - 20




52

FIG. 14

LINK SYSTEM

2502-554
TYPE OF MODEL| 1 [ ¢ |G
KEY PART CODE DESCRIPTION ary T|o|R REMARKS
SL14H clL|P
25 | V411 -= 260 - 012 — 00 | WASHER /M12 2l *
26 | V50O - 162 — 502 — 50 | PIN,SPLIT,/2.5X25 2l *
27 | V304 -260-010-00 | NUT 4 *
28 | 25602 — 554 — 006 — 20 | SPRING,/HE100 Vi




FIG. 15

53

HOOD AND PANEL SYSTEM

2502-601
TYPE OF MODEL| I | C | G
KEY PART CODE DESCRIPTION ] T|o|R REMARKS
1 | 25602 -601 -210 — 40 | HoOD COMP 11
"2 | 2502 -601-001 - 20 | COVERFRONT oy
3 | V360 - 260 — 006 - 00 | NUT/M6
""" 4 | 2502 - 601 - 006 — 00 | TRM1x08x840 | 1
5 | 2502 - 601 - 002 - 00 | SEAL/15%18%320
6 | 2502 - 601 — 003 — 00 | BOLT,/M08X20 2l *
" 7|2502-601-005-00|nNuT Mo | o L
8 [ 3610 - 631 - 002 — 00 | HANGER,SUPPORT *
9 | V211 - 260 — 801 — 20 | BOLT.SEMS () M8X12 S0ty
10 | 2502 - 601 — 220 - 30 | PLATE COMP ¥
¥

V210 - 260 -601 - 60

BOLT,SEMS  (S)

e T ot B S
16 | 1444~ 601 — 011 — 00 | WASHER (9X24X1.6) 6| _y5te
16A| 3560 — 201 — 015 — 00 | WASHER
17 | 2502 - 616 — 004 — 00 | COLLAR,/08X12X10
18 | V201 - 260 — 802 - 50 | BOLT/M 8x25
19 | 2502-616-002 - 20 | maT
20 | 1527 - 604 — 002 - 00 | cLIP ®
21 | 2502 - 621 — 001 — 00 | PANELINSTRUMENT
22 | V120 - 266 - 001 — 60 | SCREW SEEMS/Mex16
23 | 1581 - 740 - 116 - 00 | SCREWMex20
24 | 1593 - 601 - 073 — 00 | WASHER /06X 16X01




FIG.

15

HOOD AND PANEL SYSTEM

2502-621
|TYPe OF MODEL| I [ Cc |G
KEY PART CODE DESCRIPTION ary T|o|R REMARKS
SL14H clL|P
25 | 1427 - 621 =012 - 00 | GROMMET 1




FIG. 16

55

FENDER AND SEAT SYSTEM

15—-14
2502-606
TYPE OF MODEL] I [ C [G
KEY PART CODE DESCRIPTION U T|o|R REMARKS
1 | 2502 - 606 — 003 — 10 | FENDER |
2 | 2502 - 606 — 002 — 00 | BOLT,/MO6X16 4
""" 3 | V360 - 260 - 006 — 00 | NUT,/M6 i
4| 1427-621-012-00 | GROMMET | | |||
T B e
6 | 2502 — 606 — 220 — 10 | HINGE/102 COMP 2l *
7| v363-260-008-00 | NnUTLOCKME | 4 0 Tt
8 | 1593 -611-014-00 | sPRNG, D=6 7/ I Y
9 | 1376 - 606 — 005 - 00 | WASHER /9x32x2 7 I
10 | v304-260-008-00 | NUTM S 7 N
11 | V401 - 160 — 008 — 00 | WASHERSP/M 8 2l F
12 | 2502-611-210-00 | seaT  assy | 1| el
12A| 2502 =611 - 210 — 10 | SEAT ASSY 1 1991
13 | 1593 -611-011 - 10 | HOLDER/SwiTcH | 1| 19;0 """"""""""""""""""""""""""""""""""""""""""""""
e B B e
14 | 1693 — 623 — 270 — 00 | SWITCH.SEAT ASSY 1| 100000
14A| 1593 — 623 = 270 — 10 | SWITCH,SEAT ASSY 1| 100001~
15 | 15693 - 623 — 272 — 00 | BOOT R T A
16 | 1593 - 623 - 273-00 | NOT |l
17 | va01 -160-006-00 | sSw f 0
18 | V301 - 260 — 006 — 00 | NUT/M 6 3
19




56

FIG. 17 ELECTRICAL SYSTEM

15-21 a 9-1

11—1—\A,{! |

‘| (ENGINE)

e
UEN;
g

M-

20
1693-622B
‘ TYPE OF MODEL| 1 | C |G
KEY PART CODE DESCRIPTION ] T|o|R REMARKS

1 | 1693 = 622 - 250 — 00 | LAMP,HEAD ASSY 1

2 |15693-622-240-00 LA qaf{ (|
3 1564 — 654 — 213 — 00 | BULBLAMP,/12V21W 2 L
4 | 1693 - 622 — 270 — 00 | SWITCHHEAD LAMP R Y
5 | 3631 - 270 - 003 - 00 | CoverswiTcH | A TUTTTITUTTY YT
6 | 1593 =622 - 001 — 10 | LABEL,SWITCH T

7|3737-172-010-00 | BANDHARNESS | . A
8 | 1593 -622-211-10 EET I
9 | 1444 - 601 - 015 — 00 | WASHER/6X14X3 7/ I I

10 | 2502 — 823 — 200 — 30 | HARNESSMAIN  ASSY 1 9% 4 R )

10A| 2502 — 623 - 200 — 40 | HARNESSMAIN  ASSY 1| 100001~

11 | 1575-623-010 - 00 | FUSE/32vioa 2 |

12 | 2500 — 623 - 220 — 00 | RELAY,4P ASSY 1

13 | 1593 - 623 - 530 - 00 | RELAY,SP ASSY i|*

14 | 2502 - 623 — 202 - 00 | DIODE/1.5A |

15 | 1386 — 624 — 330 — 00 | SWITCH,STARTER SET 1.

S Rod e . o o e
17 | 1386 — 624 - 293 — 00 | NUTRING B T )
1 TV T T 8a 000 260 T st P i
19 | V401 - 160 - 004 — 00 | WASHERSP, M 4 )
20 | 1386 — 624 — 300 — 00 | KEY ASSY 1.
21 | 3746 - 172-013 - 00 | BANDHARNESS A e
22 | 1425 - 621 - 004 - 00 | cLaMPHARNESS ] R N e e
LT e et [ s e
T B o e




FIG. 17

15-21

(FRONT)

oy

ELECTRICAL SYSTEM

ENGINE)

IR/
21 21 5
2502-623
KEY| PART CODE DESCRIPTION ary 16 |R REMARKS
SL14H clCIP
25 | 1693 - 623 - 520 — 00 | SWITCH,MERIT il
26 | VI11-163-001 - 60 | SCREW/M3x16 | L TETTTT T
27 | V401 - 160 — 003 - 00 | WASHERSPM 3 | P
28 | V411 - 260 - 003 - 00 | wASHER-M3 | P
29 | 1560 — 664 — 250 - 00 | swiTcHpPUSH 1 _25%(_) ------
29A| 1614 - 680 — 250 — 00 | SWITCH,PUSH SET 1| %621
3 | 1560 - 664 - 252 - 00 | NUT T A
31 | 1560 - 664 — 253 — 00 | BOOT e [
5 TVeT6 560 U805 60 Taoires ™ AT




58

FIG. 18 ORNAMENT

2

/4 S
Y Sl —
! |

A

+

12 13
p——
TYPE OF MODEL| I [ C |G

KEY PART CODE DESCRIPTION 0y o T|oR REMARKS

1| 2502~-901-001 - 20 | ORNAMENT,/LH 1

2 | 2502 - 901 - 002 - 30 | ORNAMENT,RH 1L Y I

3 | 2502 -901 - 003 - 00 | ORNAMENT,/14 7 Y B I

34| 2502 - 901 — 003 — 10 | ORNAMENT14 o 1991-

4| 2502 - 901 - 004~ 10 | ORNAMENT,/F 1

4A| 2502 —~ 901 — 004 — 20 | ORNAMENT,/F | 1990

5 | 2502 - 901 - 006 - 10 | LABELMODEL/SL14 | ||
_____ 5 ‘
o

7 | 2502 - 901 — 007 - 00 | LABEL,LIFT LEVER |

8 | 2500 — 901 — 008 — 00 | LABEL,NOZZLE,/100 1

9 | 2500 - 901 - 027 - 00 | LABELCE Y A Y
]0 1593 — 901— 015~ OO MI-.ABEL/MENTENAHI.\AJéG ----------------------- il L Y Y
11 | 2502 - 901 - 008 - 00 | LaEL HST | o

12 | 1636 - 901 - 015 — 00 | LABEL/caUTIONSROOP | 1| * | (| ||

13 | 8595 — 901 — 007 - 00 | LABELCAUTION,/HOT |




59

FIG. 19 LABEL

1,1A,8,8A,15,15A,22,22A

1,1A,8,15,22 2,9,16,23 3,10,17,24
8A,15A,22A
i
4,11,18,25 4A,11A,18A,25A 5,12,19,26

NCE

6,13,20,27

(OPTION)

29,30,31
3;2 33 ,3If4 35,31’6,37

KEY # 1~ 7,29
8~14,30 E40 TYPE
15~21,31 E50 TYPE

22~28,32 E50T TYPE

Ce ﬁ o |23 2w

2502-905
TYPE OF MODEL| I | C
KEY PART CODE DESCRIPTION ary T|0|R REMARKS
SL14H clL|pP
1 | 2502 - 905 — 001 — 00 | LABELOPERATION,/D 1| 1099
1A| 2502 - 905 — 001 — 10 | LABEL,OPERATION,/D 1| 2000-

3 | 2502 -905-003 - 00

4| 2502 - 905 - 004 — 00 | LABELBELT CAUTION,D
4A| 2502 — 905 — 006 — 00 | LABEL,BELT CAUTION,/D

5 | 2502 — 905 — 005 — 00 | LABEL,CAUTION D 1.
§ | 2502 — 905 — 021 — 00 | LABEL/DFUEL/D 11 A Y
7 | 1640 - 903 - 036 - 00 | LABEL/D/BATTERY | | F
8 | 2502 - 906 - 001 - 10 | LABELPARKING/E 1|k
8A| 2502 - 906 — 001 — 20 | LABEL,OPERATION,/E 1

g | 2502 - 906 - 002 — 00 | LABELPA

10 | 2502 - 906 — 003 — 20 | LABELFUSE/E |
T e I o T

11A| 2502 ~ 906 — 006 — 00 | LABELBELT CAUTION,/E |

12 | 2502 — 906 — 005 — 00 | LABEL,CAUTION/E 1.

13 | 2502 - 906 — 021 — 00 | LABEL/DFUEL/G |
14 | 1640 - 904 - 016 - 00 | LABEL/D/BATTERY ] Y

15 | 2502 - 907 — 001 — 00 | LABELOPERATONF A N

15A| 2502 — 907 — 001 — 10 | LABEL,OPERATION,/F | 2000-

16 | 25602 — 907 — 002 — 00 | LABEL,PARKING/F .
T B
T O e R e

18A| 2502 — 907 — 006 — 00 | LABELBELT CAUTION,/ | P

19 | 2502 — 907 — 005 — 00 | LABEL,OPTION/E 1




60

FIG. 19 LABEL

10A

—‘Qléh 10A

|
1,1A8,15,22 2,0,16,23  3,10,17,24
8A,15A,22A

I N
= \o
4,11,18,25 4A,11A,18A,25A 5,12,19,26

CE

1,1A.8,8A,15,15A,22,22A

6713a20127 ° 7’14121
(OFTION) 29,30,31
3;2 33 3}1 35,3'16‘,37
KEY # 1~ 7,29 . S
8~1430 E40 TYPE CE€ A\ | e [m A %4 d’m ®
15~21,31 E50 TYPE @
29~2832 E50T TYPE

2502-907
TYPE OF MODEL] | G
KEY PART CODE DESCRIPTION o T10 R REMARKS
20 | 2502 - 907 — 021 — 00 | LABEL/D/FUEL/F 1.
21 | 1640 - 903 - 016 — 00 | LABEL/D/BATTERY I
22 | 2502 -910 - 001 — 00 | LABELOPERATION/I | RS0 R A A
22A| 2502 - 910 - 001 — 10 | LABEL,OPERAT 1| 199
23 | 2502 -910-002 - 00 | LABEL/PARKING/I | * | (||
24 | 2502 - 910 - 003 -~ 00 | LABEL/FUSE/I 1.
25 | 2502 - 910 - 004 — 00 | LABELBELT CAUTIONI 1 Y4 E A
25A| 2502 - 910 - 006 — 00 | LABEL,BELT CAUTION/I 1|
26 | 2502 - 910 - 005 — 00 | LABEL/CAUTION/I 1.
27 | 25602 -910 - 021 — 00 | LABEL/D/FUEL/T 1
28 | 1640 -~ 905 -~ 016 — 00 | LABEL,CAUTION,/BATTRY 1.
29
30
B
32 | 2500 -~ 901 — 027 — 00 | LABEL/CE T
33 | 15693 - 901 - 015 — 00 | LABEL,/MENTENANSU | T
34 | 2502 - 901 - 008 — 00 | LABEL/HST | T
35 | 2502 —~ 905 — 021 — 00 | LABEL/DFUEL/D | T
3% | 2502 - 906 - 021 — 00 | LABEL/D/FUEL/G 1 I
37 | 2502 - 907 - 021 — 00 | LABEL/D/FUEL/F | T

38 | 2500 - 930 - 001 — 00 | WRENCH,/PLUG 1




FIG. 20

DRIVING SYSTEM

61

o~
KEY PART CODE DESCRIPTION oty e OF MODEL) 21 8 18 REMARKS
SSMAO clC|p

1 | 8650~ 101~ 002 — 00 | BELT,/VBO66 |

2 | 8650 - 201 - 001 — 10 | PULLEY./v2B120 1 A I

3 | 8650 - 201 — 002 - 00 | BEARNGRE 7/ R N I N
4| V704-140-020-00 |RNGSNAP,20 (a0 < (1

5 | 8650 - 101 -001 - 10 | BELT/VBOSS | | (| [

6 | 8650 — 203 — 200 — 10 | ARM,TENSION ASSY 1 00

6A| 8650 — 203 — 200 — 20 | ARM,TENSION ASSY i

7 | 8650 - 203 - 001 — 10 | BUSH,20x23x20 |

8 | 8593-014-200-10 | PULLEYFT/8sx22 covp | 1| * | | [ (|

9 | V704-140-017-00 | RNGSNAPS17 C 1 )

10 3737 - 341 — 006 — 00 | SPRING,CHAIN TENSION 1 *

11 |3737-341-007-00 | ROO 1A+ V1t
R e e
i Fooso “p0aa1atol mmen R e e
o BT e e o o o
15 | 2130 = 407 = 003 — 00 | WASHERCAM 1
16 | 8595 - 301 - 001 - 70 | MeTAL | ol
164 8595 — 301 — 001 — 80 | METAL | p[aeo0ui-
17 | 8595 - 301 - 008 - 00 | BEARNGRE | 4 [
17A| 8595 - 301 — 008 — 10 | BEARINGRB 4 =
18 | 8595 - 301 — 004 — 30 | HUB,18X22X20 2l *

|19 | V705 - 140 — 040 - 00 |

b
21 | V401
22 | 8595 -301 — 500 — 50 | PULLEYZVB120 COMP 1




62

DRIVIN

FIG. 20

G

SYSTEM

8650-301
TYPE OF MODEL| 1 | C |G
KEY PART CODE DESCRIPTION ary 710 |R REMARKS
SSH40 clC|p
23 | 8650 - 301 — 210 — 20 | PULLEY./VBI20  COMP |
24 | 8650 - 302 - 001 - 00 | BLADE/STXS14 | 7| A
%5 | 8651 - 103~ 210 - 00 | BLADE/57x514  comp | 7).
2% | 8595 - 301 - 005 - 30 | HUBBLADE | 7/
21 | 8595-305-011-00 | sams12 |
28 | 8595 — 305 — 012 — 00 | WASHER,/14X55X05 2l *
29 | V304 -460-014-00 | nuTom14 | 7/ I I
0 | V401 - 160 - 014 - 00 | wAsHERSP M4 | ) [ N




FIG. 21

g—15

63

DECK AND COVER SYSTEM

8650-401
TYPE OF MODEL| 1 | C |G
KEY PART CODE DESCRIPTION oY TI6|R REMARKS
1| 8650 ~401-210 — 30 | DECKMOWER/40  COMP 1|
1A| 8650 - 401 — 210 - 40 | DEKMOWER/40  comP | 1IN I N I
2 | 8650 — 401 — 250 - 00 | DEKMOWER/40  COMP | |
3 | 8650 - 401 -001 - 10 | PN/12x22 | 7
4 | 1427-317-003-00 | cupPN | 2| ¥
5 | 8595 — 405 — 500 — 20 | PINSTOPPER ASSY 2| ¢
6 | 8650 — 402 — 210 - 10 | COVERDISCHARGE COMP 1| _s00000
| 6A| 8650 — 402 — 210 - 20 | COVERDISCHARGE CoMP | p| 2000011
7 | v363 - 260 - 008 - 00 | NUTLOCK M8 | ) R
8 | 8650 - 402 — 220 - 00 | GUDEDISCHARGE comp | 1| | (| ||
9 | V363 - 260 - 008 ~ 00 | NUT,LOCK,/M8 vII
10 | 3768112 -001 - 00 | sPRNGCLUTCH RETURN | 1 * | | | (|
11 | 8650 - 403 — 001 — 10 | COVERPULLEYLH
12 | 8650 - 403 - 210 — 10 | COVERPULLEY./RH COMP
13 | V363 - 260 - 008 - 00 | NUT.LOCK. M8
14 | 1427 — 130 = 260 — 00 | CAP,SHAFT (A) COMP 11
BoLTsems o mexi2 |2 | (| |
T
oo - scs- I I N Y
17A| 8595 ~ 505 ~ 051 — 10 | PIN/12X108 =
178| 85695 — 505 — 051 — 20 | PIN/12X108 1| 2
18 | 1427-317-003-00 | cupen 1 wel
18A| V363 - 260 — 008 — 00 | NUTLOCK/M8 e e
19 | 8650 - 502 - 210 - 00 | FORKWHEEL comp | 7] A
20 | 8595 - 505 - 002 - 00 | PINOBX44 | 73




64

FIG. 21

§—15

DECK AND COVER SYSTEM

8650-502
TYPE OF MODEL[ [ [ C |G
KEY PART CODE DESCRIPTION ary T|0 R REMARKS
SSMAQ clL ([P
21 | 1427 =317 - 003 - 00 | CLIPPIN 2l *
22 | 8595-501-510-00 | WHEEL/GAUGE/REAR 2| ¥
23 | 1560 — 285 — 006 — 20 | BUSH,/16X24X21 a4
24 | 8595 — 501 — 005 — 00 | PIN,/16X88 2 1e80
24A| 8595 — 501 ~ 005 — 10 | PIN/16x94 2| 1B
248| 8595 — 501 — 005 — 20 | PIN/16X94 7| %
25 | V500 - 163 - 003 - 00 | PINSPLIT/3 x30 7/ I R B
25A | V363 — 260 -~ 010 — 00 | NUT 2| 1980




OO

FIG. 22

4 AA10A,12A

.. § !
N
L)
5.5.\].4:.

LABEL

\ O
0
2
[ A GEFAHR ‘71
u;hmf_@
5
g 3
== 11
—o[*%&) 15
\j

(KEY4,5 FOR E20 TYPE)
(KEY6~8 FOR E50 TYPE)
(KEY9~11 FOR E40 TYPE)
(KEY12~13 FOR E50T TYPE)

65

N BEZELL T

3
4A
\ . 7A
L/é_s HeW10a
12A

w0001 21-1
TYPE OF MODEL[ 1 [ C |G
KEY PART CODE DESCRIPTION Lyl T|o R REMARKS
1 LABEL,MODEL ASSY 1.
2 | 8595 -901 - 006 - 00 | LABELcaUTONBELT | 1 * | | | |
3 | 2500 - 901 — 014 — 30 | LABEL/DISCHARGE 1 <
4 | 8595 -~ 901 — 003 — 00 | LABELDISCHARGE,D T UV
4A| 8595 — 901 — 005 — 00 | LABEL,DISCHARGE 1| 200001~
5 | 8650 - 901 — 002 ~ 00 | LABEL,GAUGE WHEEL,/D 11
6 | 8595 - 902 — 001 — 10 | LABEL (DANGER/F) 2l *
7| 8595-902-002-00 | LABELDISCHARGEF | 1 RUSS I
7A| 8595 — 901 — 005 — 00 | LABELDISCHARGE 7| 100001~
8 | 8650 - 902 - 001 - 00 | LABELGAUGE wHeeL, F | 1| * | (| [ |
9 | 8595 -903 - 001 — 00 | LABEL 2l
10 | 8595 ~ 903 - 002 - 00 | LABEL e R N
10A| 8595 — 901 — 005 — 00 | LABEL,DISCHARGE 1| 100001~
11 | 8650 - 903 -~ 001 — 00 | LABEL,GAUGE WHEEL/E | *
12 | 8650 - 910 — 002 - 00 | LABEL/DISCHARGE 1 g00000
12| 8595 ~ 901 — 005 — 00 | LABELDISCHARGE 7| 200001~
13 | 8650 - 910 — 001 - 00 | LABEL/WHEEL,GAUGE /I [T I R




66

FIG.

23

FAN AND COVER SYSTEM

8651-101
KEY PART CODE DESCRIPTION ary [ OF MODELY 21 8 | & REMARKS
$BC250 clL|P
1| 8651 - 101 - 200 — 00 | FAN,SHIRKO ASSY 1 =
1A| 8651 — 101 — 200 - 10 | FAN 1 6-
2 | 8651 -101-210-10 |HUB  comp | 1
T R e TP e
4 | 3761 -212 - 004 — 00 | WASHERHOLDER COVER | /I I R
5 | V304 - 260 - 014 - 00 | NUT/M14 1.
6 | V401 — 160 - 014 — 00 | WASHERSP M4 | A1 """, 11
7| V411 -260-014-00 | WASHERPL -MI4 1A I N R I
8 | 8651 - 102 - 201 - 00 | cAseFAN 1
9 | 8651 -102-202-00 | NETFAN 1 I I N I
10 | 8651 — 102 — 203 — 00 | PLATEFAN | ¥
T e
R B e
e B O
T B e
15 | 1373 =121 = 001 — 00 | WASHER,/9X22X2 vII
16 | 8651 - 102 - 001 — 00 | SEAL 20x20x70 | 1| * 1 [
17 | 8651 - 201 — 210 - 10 | HITCHCOLLECTOR comp | 1| * |
18 | V211 - 361 - 002 - 50 | BOLT MiOx25 | 4 ¢
19 | 3615 -820 - 003 -00 | PLUG ) I
20 | 8651 - 103 - 210 — 00 | BLADE/57X514  COMP 2 *




FIG. 24

PANEL AND

67

FRAME SYSTEM

8651-202
KEY PART CODE DESCRIPTION a7y rE OF MODEL |3 &1 REMARKS
SBC250 clL|p
1| 8651 ~-202-210- 10 | PANELCONECTOR COMP |*
_____ -
3 |8651-202-202-00 | NETPANEL |4 e7vvvry e
4 | 8651 - 202 — 001 — 00 | GROMMET,PANEL | R N
5 | V210 -360 - 601 - 60 | BOLT (SP) /MeX16 111 Y N I
6 | V361 — 260 — 006 — 00 | NUT 12 *
78651 -203-210-20 | FRAME/A comp |
8 | 8651 -203-220- 00 | FRAMESE COMP I A e
9 | 8651 — 203 - 250 - 00 | FRAMEC cowe |1l | 1
e B TR e e o
11| V411 =260 - 012 ~ 00 | WASHER /M12 vi I
ot R e e e o
13 | 2130-525 - 001 - 10 | sPRNG Ty
14 V500 —163 - 002 — 00 | PIN,SPLIT/3 X20 ] *
15 | V411 -260 -012-00 | wasHer om12 TR
16 | 8651 — 203 — 240 — 00 | COVERCONECTOR COMP 1
17 | 3614 - 820 - 004 - 00 | sPRNG.SHUTTER | 1 < U171
B B e
T I st e e o B
B T L = e e e e
21 | V580 - 140 — 402 — 00 | PINSPRING/4 X20 W 4




68

FIG.

25

COVER AND PIPE

SYSTEM

i
KEY PART CODE DESCRIPTION ary e OF MODEL Y 21 & 1R REMARKS
$BC250 clL|P
1 | 8651 - 301 — 200 — 20 | COVERSHOOTER  ASSY 1 _y00s
1A| 8651 — 301 — 200 — 30 | COVERSHOOTER ~ ASSY 1| 200001
2 | 8651 -301-210~ 10 | HOLDERBAND comp 1 1ok
20| 8651 — 301 — 230 — 00 | BANDSHUTER ASSY RIIEE 2 E  E  —
3 | 8651 - 301 - 202 - 00 | BOLTM&X16 | 3 < !ty
4 | V363 - 260 — 008 — 00 | NUT,LOCK,/M8 3
T o e o
6 | 8651 - 301 - 203 - 00 | PLATE/R/BAXISS | 1 | | ( (|
7 | 8651 - 302 - 200 - 00 | PPESHOOTER  Assy | 1| |
8 | 8651 —302-210- 10 | PIPESHUTER  COMP | Y
9 | 8651 - 301 ~ 202 -~ 00 | BOLT,/M8X16 1
10 | V363 - 260 — 008 — 00 | NUT.LOCK./M8 N
11 | 8651 - 601 — 200 - 10 | SENSOR sy 0 (1t
12 | v210 - 360 - 601 — 60 | BOLT (sP) /MmeX16 | ) N Y
e L el
14 | V210 — 360 — 601 — 60 | BOLT (SP) /M6X16 2l *
15 | V361 - 260 - 006 — 00 | nUT o
16 | 8651 — 601 — 210 — 00 | HARNESS.SENSOR ASSY 1 Y )
17 | 1342 - 402 - 006 — 00 | BANDWIRE /250 7 A
i 13656 2501 a0 e e s et I
19 | V210 - 360 — 601 — 60 | BOLT (SP) /M86X16 2l *




8651-901

FIG. 26

BRI

A WARNUNG

ZUR YEFME IDUNG YON YERLETZUNGEN

3. WKSCINE MR T YOLLSTRANG MutTFERTER

J

[ A WARNING

[ 1.00 set epen grass cotlects

2.5ten the onct
or Instatting lector hass.

TO AVOID PERSONAL INJURY

cover while blades ave trsing.
ofere remevisg

3.0perute the mewer with complete
cotiscter compesents ia Blace.

r

LABEL

—3
(E20 TYPE)

[ & ATTENTION |

4

(E40 TYPE)

[ Afin d'éviter towt accid

ent

1.N"sevroz pas Lo cotloctonr quand 1o
teades.
2.Arrite .
€ last
3.Feltes tewrner o t e
1 tous Los composer s
sent on place.
on

—5

(E50 TYPE)

69

E

e

Q)
QO

[ A WARNUNG |

IUR VERMEIDUNG YON YERLETZUNGEN
1. SOUTZRARICTUGEN NI BEI LWFEREM

MESSER ABENEN.

MOTOR ABSTELLEN.

3. MASCHINE MUR MIT POLLSTANDIC MONTIEATER
CRASAUFNAURE [N BETRIES NEWMEN.

2. YOR AB-OBER NS DIE GRASFANCSACKEN

3A
(E20 TYPE)

wen

[ A WARNING |

cover while bisdes are turaing.
2.5top the encide befere remeving
" er lestalling collecter bags.

3.000rate the mever xith complote
collecter compenests in place.
(v

TO AVOID PERSONAL INJURY

1.De ast open crass collector

4A
4B
(E40 TYPE)

[ A\ ATTENZ IONE |

PER EVITARE INCIDENT!

1. Men aprite it coverchie dot raccostiters

€98 1o Lase it meviseste,

2. Atrestats il metere prise i finserere
o Benters i secchl dol reccostitors.
3. Utitizzete 1L tratterfas selssaste con

18L1 | componanti dot costatle

cortottensate mestotl.

—6
(E50T TYPE)

wron

KEY

DESCRIPTION

TYPE OF

MODEL

SBC250

roo

REMARKS

1

2

2600-901-014-30

LABEL,MODEL ASSY

X

3

8651 - 901 - 002 - 00

8651 - 901 -002-10

8651 - 902 - 001 - 00

LABEL,WORNING /E

8651 - 902 -001-10

LABEL,WORNING/E

8651 -902 - 001 - 20

LABEL,WARNING/E

8651 - 903 - 001 - 20




70

NUMERICAL INDEX ENGINE

PART CODE F1G. KEY PART CODE F1G. KEY PART CODE FI1G. KEY
5110-042-096-XX 1 1 5120-322-068-XX 3 10 5132-702-054-XX 4 4
5110-086-011-XX 1 2 5130-012-092-XX 2 1 5132-702-055-XX 1 9
5110-086-016-XX 1 2A | 5130-012-130-XX 2 2 5140-242-294-9H 5 2
5110-086-026-XX 1 3 5130-022-070-XX 2 3 5140-372-104-9H 5 3
5110-092-024-XX 8 2 5130-022-078-XX 2 4 5140-432-064-XX 10 10
5110-092-175-XX 4 1 5130-086-001-XX 2 5 5150-032-090-XX 8 1
5110-092-346-XX 4 2 5130-086-002-XX 2 1 5150-032-164-XX 8 1A
5110-092-433-XX 1 4 5130-086-003-XX 2 8 5160-072-052-XX 3 12
5110-092-505-XX 9 1 5130-086-053-XX 2 6 5160-142-010-XX 8 5
5110-092-526-XX 10 9 5130-256-020-XX 2 9 5160-202-096-XX 8 6
5110-092-763-XX 10 2 5130-292-078-XX 2 10 5160-202-122-XX 8  6A
5110-092-764-XX 10 3 5130-292-079-XX 2 11 5160-252-137-XX 8§ 11
5110-092-769-XX 8 3 5130-292-106-XX 2 12 5160-302-067-XX 8 12
5110-092-943-XX 9 2 5130-426-008-XX 2 13 5160-312-066-XX 8 13
5110-092-944-XX 8 42 5130-426-010-XX 2 14 5160-352-056-XX 8 14
5110-092-945-XX 8 43 5130-812-085-XX 11 2 5160-352-058-XX 8§ 15
5110-092-946-XX 8 44 5130-912-068-XX 11 3 5160-380-24X-XX 8 16
5110-092-947-XX 1 5 5130-B05-08X-XX 7 10 5160-412-163-XX 8 17
5110-102-327-XX 9 3 10 21 8 18
5110-102-421-XX 9  3A| 5130-B05-20X-XX 6 27A | 5160-412-215-XX 8 184
5110-112-227-XX 9 4 5130-B05-25X-XX 6 27 5160-606-001-XX 8 48
5110-122-189-XX 31 5130-B06-10X-XX 4 24 5160-732-098-XX 11 5
5110-122-223-XX 9 5 5 15 5160-736-001-XX 8 49
5110-122-251-9Y 9 9 5130-B06-14X-XX 130 5160-822-059-XX 4 5
5110-132-109-XX 9 6A 4 25 5161-262-113-XX 1 10
5110-132-110-XX 9 7 5130-B06-16X-XX 10 22 5161-262-151-XX 8 19
5110-132-140-XX 9 6 5130-B08-20X-XX 5 16 5161-422-053-XX 4 6
5110-132-141-XX 9  7A | 5130-B08-30X-XX 4 26 5161-462-077-XX 11 6
5110-222-055-XX 1 5130-B08-35X-XX 11 21 5161-462-106-XX 11 7
5110-222-070-XX 1 5130-B08-40X-XX 4 27 5161-542-052-XX 4 7
5110-442-084-XX 5 1 5130-G06-12X-XX 5 17 5161-692-088-XX 7 14
5110-472-028-XX 7 2 5130-G06-14X-XX 5 18 5161-692-130-XX 7 15
5110-602-339-XX 8 45 10 23 5161-712-056-XX 7 16
5110-602-340-XX 8 46 5130-T08-45X-XX 1 31 5161-712-079-XX 717
5110-602-341-XX 8 47 5131-072-088-XX 2 16 5171-G08-18X-XX 1 32
5120-042-085-XX 3 2 5131-072-232-XX 2 17 5171-G08-20X-XX 1 33
5120-042-097-XX 3 2A| 5131-162-056-XX 3 11 5172-G06-115-XX 8 53
5120-052-070-XX 3 3 5131-682-131-XX 11 4 5180-772-052-XX 9 10
5120-052-086-XX 3 3A | 5131-692-360-XX 4 3 5180-B06-35X-XX 7 31
5120-092-058-XX 3 4 5131-692-436-XX 18 5210-392-059-XX 11 8
5120-092-060-XX 3 5 5131-832-252-XX 8 4 5210-402-052-XX 11 9
5120-112-052-XX 36 5132-516-019-XX 2 18 5210-661-020-XX 6 1
5120-162-054-XX" 37 5132-516-020-XX 2 19 5210-802-054-XX 11 10
5120-162-055-XX 38 5132-516-039-XX 2 21 5211-182-077-XX 3 15
5120-202-058-XX 39 5132-516-041-XX 2 22 5211-182-083-XX 3 154




PART CODE

PART CODE

PART CODE

5211-192-095-XX
5211-192-101-XX
5211-212-008-XX
5211-212-070-XX
5211-212-086-XX
5211-302-060-XX
5211-302-066-XX
5211-632-073-XX
5211-692-004-XX
5211-872-055-XX
5211-882-001-XX
5211-882-004-XX
5211-932-072-XX
5211-932-126-XX
5211-932-154-XX
5214-B04-12X-XX
5214-B04-14X-XX
5214-B04-20X-XX
5214-B04-25X-XX
5220-B06-08X-XX

5224-B04-08X-XX

5224-B05-08X-XX
5224-B06-16X-XX
5224-B06-20X-XX
5260-112-104-XX
5260-112-233-XX
5260-112-314-XX
5260-112-331-XX
5270-102-122-XX
5310-646-001-XX
5311-B06-00X-XX
5315-B12-00X-XX
5317-B08-00X-XX
5317-R08-00X-XX
5320-852-066-XX
5320-852-097-XX
5390-032-073-XX
5391-292-011-XX
5410-B06-00X-XX
5410-B12-00X-XX
5411-B06-00X-XX
5420-362-060-XX
5430-282-068-XX
5430-282-069-XX

FIG. KEY
6 2
6 2A
6 3
6 3A
6 4
6 5
6 6

11 1
6 T
T 18
8 1
8 TA
6 8
6 8A
6 9
T 11
8 41
T 12
T 13
4 28
5 19
6 28
8§ 54
5 20
6 29
6 10
8 50
6 11
6 12

11 11
4 8
T 32

10 24

1119
9 14

11 12

1113
T 19
T 20
8 55

10 25
T 33
T 21

10

10

5461-022-077-XX
5461-026-007-XX
5461-F08-00X-XX

5490-022-078-XX
5490-022-097-XX
5490-022-107-XX
5490-156-028-XX
5490-156-174-XX
5490-402-066-XX
5490-652-059-XX
5490-652-071-XX
5490-652-073-XX
5490-702-547-9Y
5490-782-061-XX
5490-782-068-XX
5490-892-232-9H
5490-892-233-9H
5490-892-330-9H
5490-892-392-9H
5491-052-096-XX
5491-102-067-XX
5491-132-098-XX
5491-162-055-XX
5491-182-077-XX
5491-182-099-XX
5491-182-132-XX
5491-192-134-XX
5491-192-179-XX
9491-206-019-XX
5491-206-061-XX
5491-206-106-XX
5491-212-106-XX
5491-212-152-XX
5491-232-005-XX
9491-232-068-XX
5510-232-130-XX
5510-362-068-XX
5520-052-070-XX
5520-052-105-XX
5550-202-079-9H
5554-A06-00X-XX
5560-302-142-XX
5560-302-307-XX
5560-312-316-XX

FIG. KEY
2 23
2 24
9 15

1120
1 11
1 35
1 11A
1 12
1 13

10 1
4 11
4 10
4 11A
9 8
3 19
3 194
5 4
5 5
b) 6
5 1

10 16
T 22
1 1

10 6
3 13
3 13A
3 14
2 26
2 27
1 14
1 14A
1 15
8 20
8 204
8§ 21
8§ 21A

10 8

10 11

12
4 124
5 8
T 34

12 1

12 2

12 3

5560-312-317-XX
5560-382-504-XX
5560-402-285-XX
5560-402-286-XX
5560-402-287-XX
5560-402-288-XX
5560-402-289-XX
5560-402-290-XX
5560-402-291-XX
5590-312-086-XX
5590-412-087-XX
5590-562-090-XX
5590-562-101-XX
5590-662-431-9H
5590-662-564-9H
5590-712-070-XX
5590-712-114-XX
9592-312-062-XX
5600-A10-00X-XX
5601-A63-07X-XX
5670-D20-11X-XX
5670-D20-16X-XX
5702-A04-100-0X
5705-A06-100-0X
5920-022-269-XX
5920-022-273-XX
5920-022-274-XX
5920-022-277-XX
5920-022-310-XX
5920-042-083-XX
5920-042-094-XX
5920-092-004-XX
5920-092-025-XX
5920-092-080-XX
5920-092-081-XX
5920-092-166-XX
5920-092-182-XX
5920-092-212-XX
5920-092-244-XX
5920-092-308-XX

5920-151-193-XX

5920-152-120-XX
0920-152-139-XX

ENGINE
FIG. KEY
12 4
12 5
12 6
12 1
12 8
12 9
1210
12 11
12 12

6 13

5 9

4 13

2 28

5 10

5 11

4 14

4 15

4 16

4 29

1 34

4 30

4 31

8§ 56

10 26
T 23

16

9 12

1115
117

1 18

1 19

10 12
8 8

8 22

8 23

9 11

3 20

10 7
8 24

1 20

6 14

2 29

8§ 57

1 3

3 21

71



72

ENGINE

PART CODE

FIG. KEY

PART CODE

FI1G. KEY

PART CODE

FIG. KEY

5920-1562-146-XX
5920-152-147-XX
5920-152-166-XX
5920-152-167-XX
5920-222-019-XX
5920-222-089-XX
5920-222-206-XX
5920-222-218-XX
5920-222-220-XX
5920-222-229-XX
5920-225-53X-XX
5920-252-003-XX
5920-252-210-XX
5920-252-211-XX
5920-252-212-XX

5920-252-213-XX
5920-252-214-XX
5920-252-215-XX
5920-252-216-XX
5920-252-217-XX

5920-252-218-XX
5920-252-219-XX
5920-252-220-XX
5920-252-221-XX
5920-252-222-XX

5920-252-223-XX
5920-252-224-XX
5920-252-225-XX
5920-252-226-XX
5920-252-227-XX
5920-252-228-XX
5920-262-156-XX
5920-262-160-XX
5920-272-003-XX
5920-272-025-XX
5920-332-067-XX
5920-332-080-XX
5920-332-081-XX
5920-360-08X-XX
5920-360-23X-XX
5920-372-012-XX
5920-372-020-XX
5920-372-063-XX
5920-372-176-XX
5920-372-177-XX

11
11

16
17
21
15
24

5920-372-199-XX
5920-372-200-XX
5920-382-094-XX

5920-431-263-XX
5920-431-266-XX
5920-432-006-XX
5920-432-113-XX
5920-492-054-XX
5920-492-096-XX
5920-492-097-XX
5920-492-100-XX
5920-492-104-XX
5920-492-223-XX
5920-492-227-XX
5920-551-299-XX
5920-552-072-XX
5920-552-073-XX
5920-552-083-XX
5920-552-148-XX
5920-592-012-XX
5920-592-169-XX
5920-592-226-XX
5920-632-149-XX
5920-632-197-XX
5920-642-062-XX
5920-642-079-XX
5920-650-78X-XX
5920-662-092-XX
5920-662-207-XX
5920-662-211-XX
5920-702-075-XX
5920-702-077-XX
5920-712-099-XX
5920-712-112-XX
5920-812-009-XX
5920-812-033-XX
5920-812-305-XX
5920-812-316-XX
5920-932-002-XX
5920-932-069-XX
5921-102-093-XX
5921-412-108-XX
5921-412-112-XX
5921-432-005-XX

4 17
4 18
2 53
6 19
1 23

22A

5921-432-006-XX
5921-432-142-XX
5921-432-179-XX
5921-432-182-XX
5921-442-033-XX
5921-442-037-XX
5921-442-043-XX
5921-442-160-XX
5921-442-174-XX
5921-442-220-XX
5921-442-266-XX
5921-442-281-XX
5921-442-323-XX
5921-502-121-XX
5921-502-182-XX
5921-502-193-XX
5921-502-218-XX
5921-702-023-XX
9921-702-043-XX
5921-702-088-XX
5921-902-011-XX
5921-902-066-XX
5921-902-167-XX

5922-002-029-XX

5922-002-035-XX
5922-002-036-XX
5922-002-070-XX

T 26
8§ 35
5 13
o 14
T 28

38A

52A




NUMERICAL |INDEX 2502-098-100-00
PART CODE F1G. KEY PART CODE F1G. KEY PART CODE F1G. KEY
1323-220-012-00 71 1593-112-200-00 2 1 2111-101-011-00 6 4
1325-401-009-00 4 31 1593-112-222-00 2 TA | 2111-441-027-10 7 13
1342-402-006-00 25 17 1593-117-003-10 37 2130-407-003-00 20 15
1365-224-002-00 10 15 1593-304-008-00 6 25 2130-525-001-10 24 13
10 19 1593-310-054-20 7 8 2130-601-006-20 7 11
1373-121-001-00 23 15 1593-310-520-20 7 3 2500-623-220-00 17 12
1376-606-005-00 16 9 1593-310-540-00 7 6 2500-901-008-00 18 8
1383-301-002-00 4 4 1593-332-052-10 13 14 2500-901-014-30 22 3
1386-241-002-00 8 4 1593-403-001-10 10 22 26 2
12 4 1593-403-005-00 10 30 2500-901-027-00 18 9
1386-624-292-00 17 16 1593-406-005-10 115 19 32
1386-624-293-00 17 17 1593-406-006-00 11 9 2500-930-001-00 19 38
1386-624-300-00 17 20 1593-406-240-10 11 8 2502-101-003-00 1 4
1386-624-330-00 17 15 1593-406-250-00 11 4 2502-101-210-30 13
1414-606-002-00 15 15 1593-601-073-00 15 24 2502-101-220-10 17
1415-120-006-00 5 6 1593-611-011-10 16 13 2502-101-230-00 1 10
7 25 1593-611-011-20 16 13A | 2502-101-240-00 1 13
1415-125-021-00 13 3 1593-611-014-00 16 8 2502-105-001-10 1 15
1425-621-004-00 13 13 1593-612-220-10 1 19 2502-105-002-00 1 23
17 22 1593-612-230-00 1 22 2502-105-003-00 1 16
1426-621-038-00 3 11 1593-622-001-10 17 6 2502-105-004-10 1 25
1427-130-260-00 21 14 1593-622-211-10 17 8 2502-105-005-10 1 26
1427-317-003-00 21 4 1593-622-240-00 17 2 2502-105-006-00 127
21 18 1593-622-250-00 17 1 2502-112-001-20 2 4
21 21 1593-622-270-00 17 4 2502-112-210-10 2 10
1427-621-002-10 2 2 1593-623-270-00 16 14 2502-117-001-20 3 5
1427-621-012-00 15 25 1593-623-270-10 16 14A | 2502-117-001-30 3 BA
16 4 1593-623-272-00 16 15 2502-117-200-20 3 1
1444-601-011-00 15 16 1593-623-273-00 16 16 2502-117-210-30 3 4
1444-601-015-00 17 9 1593-623-520-00 17 25 2502-201-001-10 4 33
1518-122-002-00 722 1593-623-530-00 17 13 2502-201-003-20 4 1
1527-604-002-00 15 20 1593-901-015-00 18 10 2502-201-004-10 4 2
1560-285-006-20 21 23 19 33 2502-201-005-10 4 34
1560-664-250-00 17 29 1600-112-231-00 2 1 2502-201-006-20 4 38
1560-664-252-00 17 30 2 11 2502-201-006-30 4 38
1560-664-253-00 17 31 1600-112-232-00 2 8 2502-201-007-20 4 30
1564-512-001-00 11 2 2 12 2502-201-014-00 4 26A
1564-654-213-00 17 3 1600-505-007-00 3 10 2502-201-015-00 4 27
1575-623-010-00 17 11 1608-901-004-00 18 6 2502-201-200-00 4 9
1581-740-116-00 1 6 1614-680-250-00 17 294 | 2502-201-210-40 4 5
18 1636-901-015-00 18 12 2502-201-220-40 4 22
111 1640-903-016-00 19 21 2502-201-220-50 4 224
15 23 1640-903-036-00 19 7 2502-201-260-00 4 11
1593-112-003-20 2 6 1640-904-016-00 19 14 2502-201-260-10 4 11A
1593-112-051-30 3 1640-905-016-00 19 28 2502-201-270-00 4 20

73



74

2502-098-100-00

PART CODE FI1G. KEY PART CODE FIG. KEY PART CODE FIG. KEY
2502-205-001-10 4 42 2502-401-200-40 9 1 2502-554-006-20 14 28
2502-205-003-10 4 44 2502-401-200-50 9 1A | 2502-554-007-00 14 22
2502-205-004-00 4 46 2502-401-200-60 9 1B | 2502-554-008-10 14 18
2502-205-005-00 4 48 2502-401-200-70 9 1C | 2502-554-210-40 14 16
2502-205-200-00 4 39 2502-402-001-20 10 2 2502-601-001-20 15 2
2502-221-001-10 5 7 2502-402-005-30 10 1 2502-601-002-00 15 5
2502-221-002-20 5 17 2502-402-005-40 10 1A | 2502-601-003-00 15 6
2502-221-003-00 5 9 2502-403-001-20 10 20 2502-601-004-10 15 12
2502-221-200-00 5 15 2502-403-002-20 10 21 2502-601-005-00 15 1
2502-221-210-20 5 1 2502-403-003-20 10 29 2502-601-006-00 15
2502-221-220-20 5 4 2502-403-004-10 10 11 2502-601-210-40 15 1
2502-221-236-00 5 16 2502-403-005-00 10 23 2502-601-220-30 15 10

T 19 2502-403-006-00 10 13 2502-606-001-00 16 5
2502-221-250-10 5 12 2502-403-007-00 10 17 2502-606-002-00 16 2
2502-301-001-30 6 1 2502-403-210-40 10 10 2502-606-003-10 16 1
2502-301-002-30 6 6 2502-403-220-30 10 16 2502-606-220-10 16 6
2502-301-003-20 6 3 2502-406-001-10 11 6 2502-611-001-00 16 19
2502-302-001-30 6 13 2502-406-200-20 11 1 2502-611-210-00 16 12
2502-302-002-20 6 14 2502-407-001-10 11 18 2502-611-210-10 16 12A
2502-303-210-10 6 18 2502-407-200-20 1117 2502-616-001-40 15 14
2502-304-001-20 6 24 2502-407-210-30 11 13 2502-616-002-20 15 19
2502-304-002-20 6 20 2502-411-001-00 12 6 2502-616-004-00 15 17
2502-304-003-20 6 21 2502-411-201-00 12 2502-621-001-00 15 21
2502-304-004-30 6 22 2502-411-210-00 12 2 2502-623-200-30 17 10
2502-304-005-20 6 23 2502-411-210-10 12 2A | 2502-623-200-40 17 10A
2502-307-001-40 6 28 2502-532-001-10 13 2 2502-623-202-00 17 14
2502-307-002-40 6 33 2502-532-002-10 4 26 2502-901-001-20 18 1
2502-307-003-00 6 29 13 6 2502-901-002-30 18 2

6 34 2502-532-200-20 13 10 2502-901-003-00 18 3
2502-307-004-00 6 30 2502-532-200-30 13 104 | 2502-901-003-10 18 3A
2502-307-210-00 6 31 2502-532-220-40 13 8 2502-901-004-10 18 4
2502-310-001-20 7 9 2502-532-230-20 13 1 2502-901-004-20 18 4A
2502-310-002-20 T 12 2502-532-230-30 13 1A | 2502-901-006-10 18 5
2502-310-003-20 T 14 2502-533-002-10 13 17 2502-901-007-00 18 1
2502-310-200-10 7 18 2502-533-230-00 13 15 2502-901-008-00 - 18 11
2502-310-240-10 7 1 2502-553-001-20 14 2 19 34
2502-311-210-30 T 23 2502-553-002-10 14 9 2502-905-001-00 19 1
2502-317-002-00 8 9 2502-553-003-10 14 5 2502-905-001-10 19 1A

1210 2502-553-004-00 14 12 2502-905-002-00 19 2
2502-317-003-00 8 6 2502-553-210-30 14 1 2502-905-003-00 19 3
2502-317-201-00 8 1 2502-553-210-40 14 1A | 2502-905-004-00 19
2502-317-210-00 8 2 2502-554-001-10 14 23 | 2502-905-005-00 19 5
2502-317-210-10 8 24 | 2502-554-003-10 14 20 2502-905-006-00 19 4A
2502-401-002-20 9 3 2502-554-004-10 14 21 2502-905-021-00 19 6
2502-401-003-10 9 2 2502-554-005-20 14 24 19 35




2502-098-100-00

PART CODE FIG. KEY PART CODE FIG. KEY PART CODE FIG. KEY
2502-905-200-00 19 29 3652-261-202-00 2 13 8595-901-005-00 22 4A
2502-906-001-10 19 8 3656-271-290-10 25 18 22 TA
2502-906-001-20 19 8A | 3656-565-006-00 13 3A 22 10A
2502-906-002-00 19 9 3659-170-003-00 10 12 22 12A
2502-906-003-20 19 10 11 15 8595-901-006-00 22 2
2502-906-004-00 19 11 11 19 8595-901-007-00 18 13
2502-906-005-00 19 12 12 7 8595-902-001-10 22 6
2502-906-006-00 19 11A | 3737-172-010-00 117 1 8595-902-002-00 22 7
2502-906-021-00 19 13 3737-233-006-00 4 17A | 8595-903-001-00 22 9

19 36 3737-341-006-00 20 10 8595-903-002-00 22 10
2502-906-200-00 19 30 3737-341-007-00 4 17 8650-101-001-10 20 5
2502-907-001-00 19 15 20 11 8650-101-002-00 20 1
2502-907-001-10 19 15A | 3741-141-005-00 1 24 8650-201-001-10 20 2
2502-907-002-00 19 16 3746-172-013-00 17 21 8650-201-002-00 20 3
2502-907-003-00 19 17 3750-242-008-00 14 6 | 8650-203-001-10 4 10
2502-907-004-00 19 18 3754-371-011-00 4 35 20 7
2502-907-005-00 19 19 3761-212-004-00 23 4 8650-203-200-10 20 6
2502-907-006-00 19  18A | 3768-112-001-00 21 10 8650-203-200-20 20 6A
2502-907-021-00 19 20 3768-172-008-00 17 24 8650-204-210-10 20 13
19 37 4106-105-303-00 3 6 8650-301-210-20 20 23
2502-907-200-00 19 31 13 16 8650-302-001-00 20 24
2502-910-001-00 19 22 4131-206-015-00 4 14 8650-401-001-10 21 3
2502-910-001-10 19 224 | 4334-155-003-00 1 5 8650-401-210-30 21 1
2502-910-002-00 19 23 7955-201-026-00 6 9 8650-401-210-40 21 1A
2502-910-003-00 19 24 8593-014-200-10 20 8 8650-401-250-00 21 2
2502-910-004-00 19 25 8595-301-001-70 20 16 8650-402-210-10 21 6
2502-910-005-00 19 26 8595-301-001-80 20 16A | 8650-402-210-20 21 6A
2502-910-006-00 19 25A | 8595-301-004-30 20 18 8650-402-220-00 21 8
2502-910-021-00 19 27 8595-301-005-30 20 25 8650-403-001-10 21 11
2706-501-003-00 1 20 8595-301-008-00 20 17 8650-403-210-10 21 12
2706-501-004-00 1 21 8595-301-008-10 20 17A | 8650-502-210-00 21 19
2710-206-025-00 14 13 8595-301-500-50 20 22 8650-901-002-00 22 5
3560-201-015-00 15 16A | 8595-305-011-00 20 26 8650-902-001-00 22 8
3567-402-004-00 23 12 8595-305-012-00 20 21 8650-903-001-00 22 11
3600-201-013-00 T 24 8595-405-500-20 21 9 8650-910-001-00 22 13
3610-631-002-00 15 8 8595-501-001-10 21 16 8650-910-002-00 22 12
3614-125-001-00 4 7 8595-501-004-00 21 22 8651-101-200-00 23 1
4 12 8595-501-005-00 21 24 8651-101-200-10 23 1A
3614-820-004-00 24 117 8595-501-005-10 21 24A | 8651-101-210-10 23 2
3615-820-003-00 23 19 8595-501-005-20 21 24B | 8651-102-001-00 23 16
3615-820-240-10 25 13 8595-505-002-00 2120 8651-102-201-00 23 8
3621-702-003-00 10 3 8595-505-051-00 21 11 8651-102-202-00 23 9
3631-270-003-00 17 5 8595-505-051-10 21 17A | 8651-102-203-00 23 10
3640-703-001-00 4 16 8595-505-051-20 21 17B | 8651-103-210-00 20 24A
4 31A | 8595-901-003-00 22 4 23 20

75



6

2502-098-100-00

PART CODE FIG. KEY PART CODE FIG. KEY PART CODE FIG. KEY
8651-201-210-10 23 17 V210-360-601-60 4 43 20 20
8651-202-001-00 24 4 23 3 V304-260-010-00 3 8
8651-202-201-00 24 2 24 5 5 8
8651-202-202-00 24 3 25 12 10 9
8651-202-210-10 24 1 25 14 11 21
8651-203-210-20 24 1 25 19 14 27
8651-203-220-00 24 8 V210-360-602-00 1 9 V304-260-012-00 14 7
8651-203-230-00 24 12 1 12 V304-260-014-00 23 5
8651-203-240-00 24 16 V210-360-603-00 17 32 V304-460-010-00 10 14
8651-203-250-00 24 9 V211-260-801-20 15 9 V304-460-014-00 20 28
8651-204-201-00 24 18 21 15 V321-262-214-00 8 7
8651-204-210-00 24 19 V211-260-801-60 2 9 V328-262-110-00 10 25
8651-204-220-00 24 20 7 2 11 10
8651-301-200-20 25 1 15 13 11 14
8651-301-200-30 25 1A | V211-260-802-00 20 14 12 8
8651-301-202-00 25 3 V211-260-802-50 1 1 V328-262-112-00 10 4

25 9 6 32 10 32
8651-301-203-00 25 6 V211-260-803-00 6 9 V334-260-010-00 10 24
8651-301-210-10 25 2 V211-360-801-20 17 23 V335-260-012-00 10 31
8651-301-211-10 25 5 V211-360-801-60 4 21 V360-260-006-00 15 3
8651-301-230-00 25 24 4 47 16 3
8651-302-200-00 25 T 9 4 V361-260-006-00 23 13
8651-302-210-10 25 8 11 3 24 6
8651-601-200-10 25 11 V211-360-802-00 1 2 26 15
8651-601-210-00 25 16 1 14 V362-260-008-00 16 20
8651-901-002-00 26 3 V211-360-804-00 4 40 V363-260-008-00 4 6
8651-901-002-10 26 3A | V211-360-811-00 4 41 4 19
8651-902-001-00 26 4 V211-361-002-50 23 18 7T 10
8651-902-001-10 26 4A | V211-560-802-00 6 12 11 7
8651-902-001-20 26 4B 23 14 16 7
8651-903-001-20 26 V211-560-802-50 14 17 21 7
8651-910-001-00 26 6 14 19 21 9
J061-210-012-00 1 24A | V211-561-003-00 4 3 21 13
J910-000-200-00 18 5A | V273-360-802-50 13 9 21 18A

22 1 V301-260-006-00 2 5 25 4

26 1 16 18 25 10
V111-163-001-60 17 26 V304-260-008-00 2 15 V363-260-010-00 21 25A
V111-164-000-60 1T 18 4 18 V401-160-003-00 121
V120-266-001-60 15 22 4 32 V401-160-004-00 17 19
V200-260-601-60 23 11 5 5 V401-160-006-00 4 37
V200-360-601-60 4 36 T 17 16 17
V201-260-801-60 6 10 1320 V401-160-008-00 2 14
V201-260-802-50 15 18 14 15 16 11
V201-260-804-50 13 18 16 10 20 21
V210-260-601-60 15 11 20 12 V401-160-010-00 10 27




2502-098-100-00
PART CODE FIG. KEY PART CODE FIG. KEY PART CODE FIG. KEY
11 20 5 18
V401-160-012-00 10 34 10 5
14 8 10 35
V401-160-014-00 2029 13 5
23 6 V500-163-003-00 T 21
V411-260-003-00 17 28 8 8
V411-260-006-00 3 2 21 25
V411-260-008-00 117 V580-140-302-00 4 45
5 10 V580-140-402-00 24 21
5 13 V580-140-602-50 5 2
T 15 V580-140-604-50 4 23
13 11 V590-131-210-00 5 3
13 19 V600-110-600-40 6 15
14 10 V600-110-600-50 6 16
14 14 V600-110-620-40 6 19
V411-260-010-00 3 9 V600-110-620-50 6 35
10 26 V600-110-620-60 6 27
11 11 V600-150-600-40 12 5
V411-260-012-00 7 4 V704-140-012-00 4 8
10 33 4 13
14 3 7 5
14 25 V704-140-015-00 4 29
24 11 13 1
24 15 V704-140-017-00 20 9
V411-260-014-00 4 24 V704-140-020-00 4 15
8 5 10 18
13 4 20 4
23 1 V705-140-035-00 4 28
V411-260-018-00 T 20 V705-140-040-00 20 19
V500-162-501-50 3 3 V706-140-080-00 6 26
V500-162-502-00 10 28 V720-101-900-80 6 11
11 12 V721-103-104-50 6 17
11 16 V744-120-350-70 6 8
V500-162-502-50 12 9 V744-125-400-80 6 2
14 4 6 7
14 11 V760-150-000-00 10 6
14 26 V762-150-000-00 10 1
V500-163-001-50 5 11 V999-200-003-00 8 3
5 14 12 3
7T 16 W201-361-006-00 10 8
13 12
V500-163-002-00 1 18
24 10
24 14
V500-163-002-50 4 25

7



78

ALPHABETICAL INDEX ENG INE

DESCRIPTION FIG. KEY DESCRIPTION FIG. KEY
ARM-ASSY 7 18 COLLET 3 6
ARM-PIVOT 7 19 COVER 5
ARM-ROCKER 3 7 COVER-CRANKCASE 1 12
ARM-ROCKER 3 8 COVER-CRANKCASE 1 13
ARMATURE 1110 CAMSHAFT-COMP 3 13
ARRESTER-SPARK 9 10 CAMSHAFT-COMP 3 134
BOLT 1 16 CAMSHAFT-COMP 3 14
BOLT 117 CAP, AIR FILTER 9 5
BOLT 2 20 CAP, SPARK ARRESTER 9 9
BOLT-FLANGED 10 21 CAP, VALVE 3 1
BOLT-FLANGED 1 30 CAP-SPARK PLUG 6 5
BOLT-FLANGED 1 31 CAP-SPARK PLUG 6§ 6
BOLT-STUD 1 32 CARBURETOR-ASSY 8§ 1
BOLT-STUD 1 33 CARBURETOR-ASSY 8 1A
BALL-STEEL 4 29 CASE-AIR FILTER 9 4
BEARING-BALL 1 34 CASE-ROCKER 1 6
BEARING-PLANE 2 25 CASE-ROCKER 17
BEARING-PLANE 2 15 CHAMBER-FLOAT 8 6
BOLT 7 23 CHAMBER-FLOAT 8  BA
BOLT 9 12 CLANP 8§ 51
BOLT 11 15 CLANP 74
BOLT 8§ 38 CLAMP 17
BOLT 8 384 CLAMP 10 27
BOLT, 5X18 7 9 CLAMP 6 18
BOLT-FLANGED 7 10 CLAMP 4 17
BOLT-FLANGED 6 27A CLAMP 18
BOLT-FLANGED 6 21 CLAMP 8 39
BOLT-FLANGED 4 24 CLAMP 10 19
BOLT-FLANGED 5 15 CLAMP 10 20
BOLT-FLANGED 4 25 CLUTCH-ASSY 11 2
BOLT-FLANGED 10 22 COIL-CHARGING 6 13
BOLT-FLANGED 5 16 COIL-IGNITION 6 3
BOLT-FLANGED 4 26 COIL-IGNITION 6 34
BOLT-FLANGED 11 21 COIL-IGNITION 6 4
BOLT-FLANGED 4 21 COLLAR 8 25
BOLT-FLANGED 5 17 COLLAR 8§ 26
BOLT-FLANGED 5 18 COLLAR 7 26
BOLT-FLANGED 10 23 COLLAR 8 35
BOLT-STUD 8 53 COLLAR 5 13
BOLT-UPSET-WS 31 COLLAR, 6. 2X7. 8X5 5 14
BRACKET 1 COVER-ASSY 11 6
BRACKET 7 2 COVER-ASSY 11 7
BRACKET-TAP 10 16 COVER-PUMP 4 6
BRUSH 11 8 CRANKCASE-COMP 1 14
COLLAR 1 29 CRANKCASE-COMP 1 14A




ENGINE

DESCRIPTION FIG. KEY DESCRIPTION FIG. KEY
CRANKCASE-COMP 1 15 GEAR-HELICAL 2 28
CRANKSHAFT-ASSY 2 26 GEAR-HERICAL 4 13
CRANKSHAFT-ASSY 2 27 GOVERNOR-ASSY 7T 22
CUP, FUEL TAP 10 11 GROMMET 6 23
DECOMPRESSOR 3 15 GROMMET 6 24
DECOMPRESSOR 3 154 GUARD 5 8
DIAPHRAGM 10 4 GUIDE, VALVE IN 1 35
DIAPHRAGM 10 5 GUIDE-VALV EX 1 11
ELEMENT-AIR FILTER 9 6A GUIDE-VALVE 1 11A
ELEMENT-AIR FILTER 9 1 HAUSING-FAN 5 11
ELEMENT-AIR FILTER 9 6 HEAD-COMP-CYLINDER 1 2
ELEMENT-AIR FILTER 9 A HEAD-COMP-CYLINDER 1 2A
FAN 5 9 HEAD-COMP-CYLINDER 1 3
FILLER 4 16 HOLDER, BRUSH 11 3
FILTER, FUEL TAP 10 10 HOLDER-MAIN JET 8§ 21
FILTER-ASSY-AIR 9 3 HOLDER-MAIN JET 8 21A
FILTER-ASSY-AIR 9 3A HOUSING-FAN 5 10
FILTER-OIL 4 11 IGNITER 6 2
FILTER-OIL 4 10 IGNITER 6 2A
FILTER-OIL 4 11A INSULATOR 11 5
FLOAT 8§ 13 INSULATOR 8 49
FLYWHEEL-ASSY 6 8 JET-AIR 1.1 8§ 15
FLYWHEEL-ASSY 6  8A JET-AIR 1.8 8§ 14
FLYWHEEL-ASSY 6 9 JET-MAIN 97.5 g 30
GASKET 8 2 JET-MAIN 97.5 8 30A
GASKET 4 1 JET-PILOT 60 8§ 31
GASKET 10 JET-PILOT 60 8 31A
GASKET 8 JOINT 4 14
GASKET 8 16 JOINT 4 15
GASKET , MUFFLER 9 2 KEY 2 53
GASKET, 0IL GAUGE 4 2 KEY 6 19
GASKET, AIR FILTER 9 1 LABEL 12 1
GASKET, CARBURETOR 8§ 42 LABEL ("139597) 12 2
GASKET, CARBURETOR 8§ 45 LABEL-BRAND 125
GASKET, FUEL PUMP 10 2 LABEL-MANUAL (" 139597 123
GASKET, FUEL PUMP 10 3 LABEL-MANUAL (" 139597 12 4
GASKET, INSULATOR 8 43 LABEL-WARNING, D 12 8
GASKET, INSULATOR 8 46 LABEL-WARNING, E 1210
GASKET, INTAKE PIPE 8§ 44 LABEL-WARNING, F 121
GASKET, INTAKE PIPE 8 47 LABEL-WARNING, GB 12 6
GASKET-CRANKCASE 1 5 LABEL-WARNING, I 129
GASKET-HEAD 1 1 LABEL-WARNING, NL 12 11
GASKET-ROCKER CASE 1 4 LABEL-WARNING, S 1212
GAUGE 4 12 LEVER, SHIFT ™ 11 4
GAUGE 4 12A LINK, GOVERNOR 7 16

79



80

ENG INE
DESCRIPTION FIG. KEY DESCRIPTION FIG. KEY

LINK, GOVERNOR T 17 PLUG-SPARK, RN11YC 6 21
LINK-CHOKE T 14 PUMP-ASSY-0IL 4 5
LINK-CHOKE T 15 PUMP-FUEL 10

MUFFLER-COMP 9 8 ROD 2 23
NOZZLE-MAIN 65A 8 20 ROD 2 24
NOZZLE-MAIN 65A 8 20A ROD-ASSY-CONNECTING 2 18
NUT 2 29 ROD-ASSY-CONNECTING 2 19
NUT 8§ 57 ROD-ASSY-CONNECTING 2 21
NUT T 3 ROD-ASSY-CONNECTING 2 22
NUT 3 21 REGULATOR-VOLTAGE 6 1
NUT 11 16 RETAINER-VALVE 3 4
NUT 1117 RETAINER-VALVE 3 5
NUT 1 21 RING, SNAP 1 36
NUT 15 RING-0 2 54
NUT-HEX 32 RING-0 10 13
NUT-HEX-FINE 10 24 RING-0 4 19
NUT-HEX-SMALL 11 19 RING-0 10 14
NUT-HEX-SMALL 9 14 RING-SET-PISTON 2 5
0 RING 4 30 RING-SET-PISTON 2 6
0 RING 4 31 RING-SET-PISTONL 2 1
0 RING 8 29 RING-SET-PISTONL 2 8
PANEL-COMP-CONTROL T 1 RING-SET-PISTONL 2 9
PIN 1 23 RING-SNAP 8§ 27
PIN 1 24 RING-SNAP 2 51
PIN 8§ 28 RING-SNAP 11 14
PIN 3 16 RING-SNAP 2 52
PIN-PISTON 2 3 ROD-PUSH 3 11
PIN-PISTON 2 4 ROTOR-PUMP 4 1
PIN-SNAP T 34 SCREEN 5

PIPE-COMP 4 8 SCREW 10 12
PIPE-INTAKE 8§ 48 SCREW § 8
PISTON-ENGINE 2 1 SCREW 8 22
PISTON-ENGINE 2 2 SCREW 8 23
PISTON-ENGINEL-0. 25 2 10 SCREW 3 20
PISTON-ENGINEL-0. 50 2 1 SCREW 10 7
PISTON-ENGINEL-0. 50 2 12 SCREW 8§ 24
PLATE 4 3 SCREW 1 20
PLATE 1 8 SCREW 6 14
PLATE 8 4 SCREW, 5X8 9 11
PLATE 4 4 SCREW-PAN 7 11
PLATE I 9 SCREW-PAN 8 41
PLUG 4 21 SCREW-PAN T 12
PLUG 4 9 SCREW-PAN T 13
PLUG, DRAIN 4 20 SCREW-PAN-CROS 4 28
PLUG-SPARK, BPRSES 6 22 SCREW-PAN-WP-CROS 5 19




ENGINE

DESCRIPTION FIG. KEY DESCRIPTION FIG. KEY
SCREW-PAN-WP-CROS 6 28 SLEEVE A
SCREW-PAN-WP-CROS 8§ 54 SOLENOID, CARBURETOR 8§ 1
SCREW-PAN-WP-CROS 5 20 SOLENOID, CARBURETOR g8 A
SCREW-PAN-WP-CROS 6 29 SPACER 2 49
SCREW-PILOT AIR 8 5 SPACER 2 50
SEAL 8 33 SPRING 8 32
SEAL 8§ 34 SPRING 3 17
SEAL-0IL 1 25 SPRING 4 22
SEAL-0IL 1 26 SPRING T 5
SEAL-0IL 127 SPRING T 28
SEAL-OIL 1 28 SPRING 8 36
SEAL-OIL 3 22A SPRING 10 15
SEAL-OIL 3 22 SPRING 8 37
SEAL-OIL 3 23 SPRING 8§ 10
SEAT-SPRING 3 12 SPRING T 6
SHAFT 2 16 SPRING T 7
SHAFT 2 17 SPRING T 8
SHAFT-CARBURETOR 8 17 SPRING 3 18
SHAFT-CARBURETOR 8 18 SPRING-BRUSH 119
SHAFT-CARBURETOR 8 18A SPRING-ENGINE VALVE 3 19
SHAFT-ROCKER 3 9 SPRING-ENGINE VALVE 19A
SHIM, 1. 18 2 30 SPRING-GOVERNOR T 20
SHIM, T=1. 20 5 12 STARTER-ELECTRIC 11 1
SHIM, T=1. 215 2 31 STOPPER 11 12
SHIM, T=1. 25 2 32 STOPPER 11 13
SHIM, T=1. 285 2 33 STUD 1 19
SHIM, T=1. 32 2 3 STUD-6X14 1 18
SHIM, T=1. 355 2 35 SWITCH 1 11
SHIM, T=1. 39 2 36 TAP-ASSY 10 8
SHIM, T=1. 425 2 31 TAPPET 3 10
SHIN, T=1. 46 2 38 TERMINAL 6 1
SHIN, T=1. 495 2 39 TOOL-WRENCH, 19X21 13 1
SHIM, T=1. 53 2 40 TUBE 10 18
SHIM, T=1. 565 2 4 TUBE 6 25
SHIM, T=1. 60 2 42 TUBE 6 26
SHIN, T=1. 635 2 43 TUBE, 11. 6X16X116 8 52
SHIN, T=1. 67 2 44 TUBE, 11. 6X16X116 8 52A
SHIN, T=1. 705 2 45 TUBE, 4. 5X6. 5X100 8 40
SHIM, T=1. 74 2 46 TUBE, 5X6X55 6 20
SHIM, T=1. 775 2 47 TUBE-BRAID 10 26
SHIN, T=1. 81 2 48 TUBE-RUBBER 8 56
SHROUD-ENGINE o 7 VALVE 1 10
SHROUD-ENGINE 5 4 VALVE, CHOKE 8 19
SHROUD-ENGINE 5 5 VALVE-ASSY 10 6
SHROUD-ENGINE 5 6 VALVE-EXHAUST 3 3

81



82

ENGINE
DESCRIPTION FIG. KEY DESCRIPTION FIG. KEY
VALVE-EXHAUST 3 3A
VALVE-FLOAT 8 12
VALVE-INTAKE 3 2
VALVE-INTAKE 3 2A
VALVE-THROTTLE 90 § 11
W-PLAIN-S 8§ 55
W-PLAIN-S 10 25
WASHER T 25
WASHER 11 18
WASHER 9 13
WASHER 6 16
WASHER 10 17
WASHER 9
WASHER 23
WASHER T 29
WASHER T 30
WASHER ("148906) T 24
WASHER, 6. 5X11. 5X2. 0 T 28
WASHER-10X20X2 1 22
WASHER-PLAIN T 33
WASHER-SPRING 9 15
WASHER-SPRING 11 20
WEIGHT 2 13
VEIGHT 2 14
WIRE-LEAD 6 10
WIRE-LEAD 8 50
WIRE-LEAD( B52571) 11
WIRE-LEAD, L=260 12




ALPHABETICAL INDEX CHASS IS
DESCRIPTION FIG. KEY DESCRIPTION FIG. KEY
ADJUSTER, ROD T 12 BOLT(SP)/M6X16 4 43
ARM, BRAKE T 9 BOLT (SP)/M6X16 23 3
ARM, HOOD 15 12 BOLT (SP) /M6X16 24 5
ARM, KNUCKLE/LH ~ COMP 10 10 BOLT(SP) /M6X16 25 12
ARM, KNUCKLE/RH  COMP 10 16 BOLT (SP)/M6X16 25 14
ARM, PIT MAN 10 11 BOLT (SP) /M6X16 25 19
ARM, PTO TENSION ASSY 13 1 BOLT, BATTERY 2 4
ARM, PTO TENSION ASSY 13 1A BOLT, SEXS 6 5
ARM, TENSION ASSY 20 6 BOLT, SEMS 17 23
ARM, TENSION ASSY 20 6A BOLT, SEMS  (S) 15 11
ARM, TENSION/F  COMP 4 5 BOLT, SEMS  (SP) 4 21
ARM, TENSION/HST COMP 4 22 BOLT, SEMS  (SP) 4 47
ARM, TENSION/HST COMP 4 22A BOLT, SEMS  (SP) 9 4
ARM/TENSION/F 4 9 BOLT, SEMS  (SP) 13
AXLE, FRONT 10 1 BOLT, SEMS (S) 20 14
AXLE, FRONT 10 1A BOLT, SEMS (S) M8X12 15 9
BAG, COLLECTOR ~ COMP 24 20 BOLT, SEMS (S) M8X12 21 15
BAND, HARNESS 17 7 BOLT, SEMS (S) M8X16 2 9
BAND, HARNESS 17 21 BOLT, SEMS (S) M8X16 T 2
BAND, HOSE ASSY/12 1 24 BOLT, SEMS (S) M8X16 15 13
BAND, SHUTER ASSY 25 2A BOLT, SEMS/M8X25 7T 14 17
BAND, WIRE/250 25 17 BOLT, SEMS/M8X25 7T 14 19
BATTERY, 2 1 BOLT, SP 17 32
BEARING RB 4 21 BOLT, SP/M8X110 4 41
BEARING, BALL UNIT 6 31 BOLT, SP/M8X40 4 40
BEARING, RB 20 17 BOLT, WING SP/M8X25 13 9
BEARING, RB 20 17A BOLT/M 6X16 23 11
BEARING, RB 20 3 BOLT/M 8X16 6 10
BEARING, RB/6004 6 15 BOLT/M 8X25 15 18
BEARING, RB/6004SS 125 BOLT/M 8X45 13 18
BEARING, RB/6005 6 16 BOLT/M06X16 16 2
BEARING, RB/6204 6 19 BOLT/MO06X28 2 TA
BEARING, RB/6205 6 35 BOLT/M06X32 2 1
BEARING, RB/6206 6 27 BOLT/M06X32 2 11
BELT/VB066 20 5 BOLT/M08X20 15 6
BELT/VB066 20 1 BOLT/M10X25 23 18
BELT/VB078. 5 4 38A BOLT/M10X30 4 3
BELT/VBO79 4 38 BOLT/M10X60 10 8
BLADE/57X514 20 24 BOLT/M6X20 1 9
BLADE/57X514  COMP 20 24A BOLT/M6X20 1 12
BLADE/57X514  COMP 23 20 BOLT/N8X16 25 3
BOLT 10 13 BOLT/M8X16 25 9
BOLT 4 36 BOLT/M8X20 6 12
BOLT(SP) M8X20 1 2 BOLT/N8X20 23 14
BOLT(SP) M8X20 1 14 BOLT/S 1 1




84

CHASS IS

DESCRIPTION FIG. KEY DESCRIPTION FIG. KEY
BOLT/S 6 32 CLIP(B) 15 20
BOOT 17 31 CLIP, PIN 21 4
BOOT 16 15 CLIP, PIN 21 18
BRACKET, BAR 4 46 CLIP, PIN 21 21
BRACKET/TENSION 4 11 CLSMP, WIRE/10-12 1 24A
BRACKET/TENSION COMP 4 11A COLLAR/08X12X10 15 17
BREATHER, TANK CAP 1 20 COLLAR/11X15X07 14 2
BULB § 4 COLLAR/20X30X03 6 29
BULB 12 4 COLLAR/20X30X03 6 34
BULB, LAMP/12V21W 1m 3 COLLAR/21X25X46 12 6
BUSH, COLUMN 11 5 COLLAR/25X50X04 6 30
BUSH/10X12X10 12 COLLAR/42X47X13 6 14
BUSH/15X17X11 11 18 COLLAR/6. 5X10. 5X8 1 5
BUSH/15X17X15 13 COLUMM, STEERING ASSY 11 4
BUSH/15X17X21 9 COVER, BRAKE COMP T 1
BUSH/16X24X21 21 23 COVER, CONECTOR ~ COMP 24 16
BUSH/18X20X15 5 16 COVER, DISCHARGE COMP 21 6
BUSH/18X20X15 T 19 COVER, DISCHARGE COMP 21 6A
BUSH/20X23X20 4 10 COVER, FRONT 15 2
BUSH/20X23X20 20 1 COVER, LOWER ASSY 11 1
CABLE, AXLE ASSY 3 1 COVER, PANEL 24 2
CABLE, BATTERY ~ ASSY 2 10 COVER, PULLEY/LH 21 11
CABLE, EARTH 2 6 COVER, PULLEY/RH COMP 21 12
CABLE, PTO ASSY 13 10 COVER, REAR 9 3
CABLE, PTO ASSY 13 10A COVER, SHOOTER ~ ASSY 25 1
CAP 17 16 COVER, SHOOTER ~ ASSY 25 1A
CAP, BATTERY 2 2 COVER, SWITCH 17 5
CAP, SHAFT (A) COMP 21 14 CUP, FUEL 1 25
CAP, TANK 1 19 DECK, MOWER/40  COMP 21 1
CAP, TIRE VALVE g8 3 DEK, MOWER/40  COMP 21 1A
CAP, TIRE VALVE 1z 3 DEK, MOWER/40  COMP 21 2
CAP, WHEEL 8§ 9 DIODE/1. 5A 17 14
CAP, WHEEL 1210 DRUM, BRAKE 7T 3
CASE, DIFF 6 24 FAN 23 1A
CASE, FAN 23 8 FAN, HST 4 42
CASE, TRANSMISSION/LH 6 1 FAN, SHIRKO ASSY 23 1
CASE, TRANSMISSON/RH 6 6 FENDER 16 1
CHASSIS, HST ASSY 9 1 FORK, WHEEL CoMP 21 19
CHASSIS, HST ASSY 9 1A FRAME 24 18
CHASSIS, HST ASSY 9 1B FRAME, BAG COMP 24 19
CHASSIS, HST ASSY 9 1C FRAME/A Comp 24 1
CLAMP, HARNESS 13 13 FRAME/B CoMp 24 8
CLAMP, HARNESS 17 22 FRAME/C CoMpP 24 9
CLAMP, HARNESS 3 1 FUSE/32V104 17 11
CLAMPER, 7 LONG 17 24 GASKET 1 21




CHASSIS

DESCRIPTION FIG. KEY DESCRIPTION FIG. KEY
GAUGE, FUEL 1 22 KEY/05X05X24 4 34
GEAR, SHAFT/9-43TCOMP 6 18 KEY/06X07X63 4 2
GEAR/I1T 6 21 KNOB 3 6
GEAR/12T 6 13 KNOB 13 16
GEAR/15T 6 20 LABEL 22 9
GEAR/25T ASSY 11 17 LABEL 22 10
GEAR/51T 6 22 LABEL (DANGER/F) 22 6
GRIP, BRAKE T 24 LABEL, BELT CAUTION/D 19 4
GRIP, LIFT 14 21 LABEL, BELT CAUTION/D 19 4A
GROMMET 15 26 LABEL, BELT CAUTION/E 19 11
GROMMET 16 4 LABEL, BELT CAUTION/E 19 11A
GROMMET, PANEL 24 LABEL, BELT CAUTION/F 19 18
GROMMET/12X19 15 15 LABEL, BELT CAUTION/F 19 18A
GROMMET/48X68X02 127 LABEL, BELT CAUTION/I 19 25
GUIDE, BELT CoMP 20 13 LABEL, BELT CAUTION/I 19 25A
GUIDE, DISCHARGE COMP 218 LABEL, CAUTION D 19 5
GUIDE, MUFFLER ~ COMP 1 13 LABEL, CAUTION/BATTRY 19 28
HANGER, SUPPORT 5 8 LABEL, CAUTION/E 19 12
HARNESS, MAIN ~ ASSY 17 10 LABEL, DISCHARGE 22 4A
HARNESS, MAIN ~ ASSY 17 10A LABEL, DISCHARGE 22 A
HARNESS, SENSOR ~ ASSY 25 16 LABEL, DISCHARGE 22 10A
HINGE/102 COMP 16 6 LABEL, DISCHARGE 22 12A
HITCH, COLLECTOR COMP 23 17 LABEL, DISCHARGE/D 22 4
HOLDER, BAND 25 5 LABEL, DISCHARGE/F 22 1
HOLDER, BAND COMP 25 2 LABEL, FUSE/D 19 3
HOLDER, BATTERY 2 3 LABEL, FUSE/E 19 10
HOLDER/SWITCH 16 13 LABEL, FUSE/F 19 17
HOLDER/SWITCH 16 13A LABEL, GAUGE WHEEL/D 229
HOOD CoMP 15 1 LABEL, GAUGE WHEEL/E 22 11
HORN ASSY 25 18 LABEL, GAUGE WHEEL/F 22 8
HOSE/350 1 23 LABEL, LIFT LEVER 18 1
HOSE/600 26 LABEL, MODEL ASSY 18 5A
HST ASSY 4 39 LABEL, MODEL ASSY 22 1
HUB COMP 23 2 LABEL, MODEL ASSY 26 1
HUB, BLADE 20 25 LABEL, MODEL/SL14 18 5
HUB, BRAKE ASSY 7 18 LABEL, NOZZLE/100 18 8
HUB, STEERING COLUMN 11 6 LABEL, OPERATION/D 19 1
HUB, TRINION COMP 5 1 LABEL, OPERATION/D 19 1A
HUB/08X12X15 5 9 LABEL, OPERATION/E 19  8A
HUB/18X22X20 20 18 LABEL, OPERATION/F 19 15
INSULATOR/09X20X04 1 16 LABEL, OPERATION/F 19 15A
INSULATOR/20X35X01 48 LABEL, OPERATION/I 19 22
JOINT, BALL 10 30 LABEL, OPERATION/1 19 224
JOINT, BALL/LH 10 21 LABEL, OPTION/E 19 19
JOINT, BALL/RH 10 22 LABEL, PARKING/D 19 2

85



86

CHASSIS

DESCRIPTION FIG. KEY DESCRIPTION FIG. KEY
LABEL, PARKING/E 19 38 LEVER, LIFT COMP 14 16
LABEL, PARKING/E 19 9 LEVER, PARKING ~ COMP 7 23
LABEL, PARKING/F 19 16 LEVER, PTO COMP 13 15
LABEL, SWITCH 17 6 LEVER, PUSH 4 44
LABEL, WARING/D 26 3A LINING/13X50X3 3 10
LABEL, WARNING/E 26 4B LINK COMP 4 1
LABEL, WARNING/F 26 5 LINK COMP 14 1A
LABEL, WORNING/D 26 3 LINK, FUSIBLE 2 13
LABEL, WORNING/E 26 4 LINK, NEWIRIL  COMP 5 4
LABEL, WORNING/E 26 4A MAT 15 19
LABEL, WORNING/I 26 6 METAL 20 16
LABEL/CAUTION/BELT 22 2 METAL 20 16A
LABEL/CAUTION/1 19 26 NET, FAN 239
LABEL/CAUTION/SROOP 18 12 NET, PANEL 243
LABEL/CE 18 9 NIPPLE, GREASE 10 6
LABEL/CE 19 32 NIPPLE, GREASE/B-M6F 0 7
LABEL/D/BATTERY 19 21 NUT 17 30
LABEL,/D/BATTERY 19 1 NUT 16 16
LABEL/D/BATTERY 19 14 NUT 8
LABEL/D/FUEL/D 19 6 NUT 5 8
LABEL/D/FUEL/D 19 35 NUT 10 9
LABEL/D/FUEL/F 19 20 NUT 11 21
LABEL/D/FUEL/F 19 37 NUT 14 27
LABEL/D/FUEL/G 19 13 NUT 23 13
LABEL/D/FUEL/G 19 36 NUT 24 6
LABEL/D/FUEL/T 19 27 NUT 25 15
LABEL/DISCHARGE 22 3 NUT 16 20
LABEL/DISCHARGE 2 2 NUT 21 254
LABEL/DISCHARGE 22 12 NUT, LOCK/M8 6
LABEL/FUSE/1 19 24 NUT, LOCK/M8 4 19
LABEL/HST 18 11 NUT, LOCK/M8 7 10
LABEL/HST 19 34 NUT, LOCK/M8 1
LABEL/MENTENANSU 18 10 NUT, LOCK/M8 6 7
LABEL/MENTENANSU 19 33 NUT, LOCK/M8 21 7
LABEL/PARKING/1 19 23 NUT, LOCK/M8 219
LABEL/SL/D SET 19 29 NUT, LOCK/M8 21 13
LABEL/SL/F SET 19 31 NUT, LOCK/M8 21 184
LABEL/SL/G SET 19 30 NUT, LOCK/M8 25 4
LABEL/WHEEL, GAUGE/1 22 13 NUT, LOCK/M8 25 10
LABELCAUT ION/HOT 18 13 NUT, RING 17 17
LANP, HEAD ASSY 17 1 NUT/LH M10X1. 25 10 23
LEAD 17 2 NUT/M 6 2 5
LENS 17 8 NUT/M 6 16 18
LEVER, AXLE COMP 3 4 NUT/M 8 2 15
LEVER, FRAME COMP 24 12 NUT/M 8 4 18




CHASS IS

DESCRIPTION FIG. KEY DESCRIPTION FIG. KEY
NUT/M 8 4 32 PIN, SPLIT/2. 5X15 3 3
NUT/M 8 5 5 PIN, SPLIT/2. 5X20 10 28
NUT/M 8 T PIN, SPLIT/2. 5X20 11 12
NUT/M 8 1320 PIN, SPLIT/2. 5X20 11 16
NUT/M 8 14 15 PIN, SPLIT/2. 5X25 129
NUT/M 8 16 10 PIN, SPLIT/2. 5X25 14 4
NUT/M 8 20 12 PIN, SPLIT/2. 5X25 14 11
NUT/M 8 20 20 PIN, SPLIT/2. 5X25 14 26
NUT/MO6 2 8 PIN, SPLIT/3 X15 5 11
NUT/MO06 12 PIN, SPLIT/3 X15 5 14
NUT/MO8 15 7 PIN, SPLIT/3 X15 7 16
NUT/M10 10 14 PIN, SPLIT/3 X15 13 12
NUT/M10 10 24 PIN, SPLIT/3 X20 1 18
NUT/M10X1. 25 10 25 PIN, SPLIT/3 X20 24 10
NUT/M10X1. 25 11 10 PIN, SPLIT/3 X20 24 14
NUT/M10X1. 25 11 14 PIN, SPLIT/3 X25 4 25
NUT/M10X1. 25 12 8 PIN, SPLIT/3 X25 5 18
NUT/M12 4 7 PIN, SPLIT/3 X25 10 5
NUT/M12X1. 25 10 4 PIN, SPLIT/3 X25 10 35
NUT/M12X1. 25 10 32 PIN, SPLIT/3 X25 13 5
NUT/M12X1. 25 10 31 PIN, SPLIT/3 X30 T 21
NUT/M14 23 5 PIN, SPLIT/3 X30 8 8
NUT/M14 20 28 PIN, SPLIT/3 X30 21 25
NUT/M14X1. 5 8§ 1 PIN, SPRING/4 X20 W 24 21
NUT/M6 15 3 PIN, SPRING/6  X25 W 5 2
NUT/M6 3 16 3 PIN, SPRING/6 X40 W 4 23
0-RING/G45 6 17 PIN, STOPPER ASSY 21 5
O-RING/P 8 6 11 PIN/08X44 21 20
ORNAMENT (HYDRAULIC) 18 6 PIN/12X104 21 11
ORNAMENT/14 18 PIN/12X108 21 17A
ORNAMENT/14 18 3A PIN/12X108 21 17B
ORNAMENT/F 18 4 PIN/12X22 21 3
ORNAMENT/F 18 4A PIN/15X47 T 8
ORNAMENT/LH 18 1 PIN/16X88 21 24
ORNAMENT/RH 18 2 PIN/16X94 21 24A
PAD, PEDAL 5 17 PIN/16X94 21 24B
PAD, STEERING WHEEL 11 9 PIN/22X77 10 2
PANEL, CONECTOR ~ COMP 24 1 PIN/M12X43 14 5
PANEL, INSTRUMENT 15 21 PIPE, SHOOTER ~ ASSY 25 7
PEDAL, HST ASSY 5 15 PIPE, SHUTER COMP 25 8
PEDL B T 22 PLATE 14 18
PIN (10X18) 6 25 PLATE 16 19
PIN, DIFF PINION 6 23 PLATE 25 13
PIN, PUSH 14 20 PLATE COMP 15 10
PIN, ROLL 4 45 PLATE, ADJUST 5 7

87



88

CHASSIS

DESCRIPTION FIG. KEY DESCRIPTION FIG. KEY
PLATE, FAN 23 10 ROD/M10X246 4 24
PLATE, L/32X154 14 23 ROD/M10X505  COMP 5 12
PLATE, PTO LEVER 13 17 S. W 4 37
PLATE, U/79X22 4 12 SWo 16 17
PLATE/1/19X78  COMP 4 20 SCREW  M4X6 17 18
PLATE/IR/22X290 1 4 SCREW SEEMS/M6X16 15 22
PLATE/IR/54X156 2% 6 SCREW/M3X16 17 26
PLUG 23 19 SCREW/M6X20 1 6
PLUG, DRAIN (1/4) 6 SCREW/M6X20 18
PLUG, OIL 6 4 SCREW/M6X20 111
PULLEY, TENSION 4 7 SCREW/M6X20 15 23
PULLEY, TENSION 4 12 SEAL, 0IL/TC20357 6 8
PULLEY, TENSION/045 4 26A | SEAL, OIL/TC25408 6 2
PULLEY, TENSION/045 4 2 SEAL, 0IL/TC25408 6 7
PULLEY, TENSION/045 13 6 SEAL/15X15X320 15 5
PULLEY/FT/85X22 COMP 20 8 SEAL/20X20X70 23 16
PULLEY/TENSION 4 14 SEAT ASSY 16 12
PULLEY/V2B120 20 2 SEAT ASSY 16 124
PULLEY/V2B120B90 41 SENSOR ASSY 25 11
PULLEY/VB105 4 33 SHAFT, STEERING COMP 11 13
PULLEY/VB120  COMP 20 22 SHAFT, WHEEL/LH 28
PULLEY/VB120  COMP 20 23 SHAFT, WHEEL/RH 6 33
REFLECTER 16 5 SHIM/L. 2 20 26
RELAY, 4P ASSY 17 12 SHOE, BRAKE ASSY 76
RELAY, 5P ASSY 17 13 SHROUD, LOWER ~ COMP 17
RING, SNAP, S80 6 26 SHROUD, UPPER  COMP 1 3
RING, SNAP/12 C 4 8 SPRING 24 13
RING, SNAP/12 C 4 13 SPRING, BRAKE SHOE 707
RING, SNAP/12 C 7 5 SPRING, CHAIN TENSION 20 10
RING, SNAP/15 C 429 SPRING, CLUTCH RETURN 21 10
RING, SNAP/15 C 13 SPRING, DISK' 37
RING, SNAP/17 C 20 9 SPRING, HE066 13 3A
RING, SNAP/35 C 4 28 SPRING, HYD CLUTCH 13
RING, SNAP/40 C 20 19 SPRING, MAIN CLUTCH 31
RING. SNAP/20 4 15 SPRING, MAIN CLUTCH 4 16
RING. SNAP/20 10 18 SPRING, MAIN CLUTCH 4 31A
RING. SNAP/20 20 4 SPRING, RETURN 14 13
ROD 4 17A | SPRING, SHUTTER 24 17
ROD 4 17 SPRING, TENSION 7 11
ROD 20 11 SPRING, TENSION/46 13 3
ROD, DRUG 10 29 SPRING, TENSION/86 5 6
ROD, TIE 10 20 SPRING, TENSION/86 7 .25
ROD/M08X295 30 SPRING/D=6 16 8
ROD/M08X555 14 SPRING/HC057 14 22
ROD/M08X751 4 9 SPRING/HE014 13 14




CHASS IS

DESCRIPTION FIG. KEY DESCRIPTION FIG. KEY
SPRING/HE047 3 5A WASHER, PULLEY 10
SPRING/HE049 3 5 WASHER, ROOT TENSION 14
SPRING/HE100 14 28 WASHER, SP/M 3 1721
STAY, SHROUD COMP 1 10 WASHER, SP/M 4 17 19
STEP 15 14 WASHER, SP/M 8 2 14
STOPPER, BELT ~ COMP 13 8 WASHER, SP/M 8 16 11
SWITCH, HEAD LAMP 17 4 WASHER, SP/M 8 20 21
SWITCH, KEY ASSY 17 20 WASHER, SP/M10 10 27
SWITCH, MERIT 17 25 WASHER, SP/M10 11 20
SWITCH, PUSH 17 29 WASHER, SP/M12 10 34
SWITCH, PUSH SET 17 294 WASHER, SP/M12 14 8
SWITCH, SEAT ASSY 16 14A WASHER, SP/M14 20 29
SWITCH, SEAT ASSY 16 14 WASHER, SP/M14 23 6
SWITCH, STARTER SET 17 15 WASHER, THROWER 23 12
TANK, FUEL 1 15 WASHER/06X16X01 15 24
TIRE, TURF/14-5 12 1 WASHER/11X30X3 10 12
TIRE, TURF/18-8.5 § 1 WASHER/11X30X3 11 15
TRIM/1X06X540 15 4 WASHER/11X30X3 11 19
TUBE/140 6 3 WASHER/11X30X3 12 7
WASHER 10 15 WASHER/11X44X5 4 4
WASHER 10 19 WASHER/14X47X07 8 6
WASHER 15 16A WASHER/14X55X05 20 217
WASHER 4 35 WASHER/20X28X2 10 17
WASHER (9X24X1. 6) 15 16 WASHER/6X14X3 179
WASHER / M6 3 2 WASHER/9X22X2 23 15
WASHER /M12 T 4 WASHER/9X32X2 16 9
WASHER /M12 10 33 WASHER/M10 3 9
WASHER /M12 14 3 WASHER/M10 10 26
WASHER /M12 14 25 WASHER/M10 11 11
WASHER /M12 24 11 WASHER/M18 7 20
WASHER /M12 24 15 WASHER/M3 17 28
WASHER, CAM 20 15 WHEEL, GAUGE FRONT 21 16
WASHER, HOLDER COVER 23 4 WHEEL, STEERING ASSY 11 8
WASHER, PL/M 8 117 WHEEL/3. 5X6 COMP 12 2
WASHER, PL/M 8 5 10 WHEEL/3. 5X6 CoMP 12 2A
WASHER, PL/M 8 5 13 WHEEL/7. 0X8 COMP 2
WASHER, PL/M 8 7 15 WHEEL/7. 0X8 COMP 2A
WASHER, PL/M 8 13 1 WHEEL/GAUGE/REAR 21 22
WASHER, PL/M 8 13 19 WIRE/1. 2X100 5 3
WASHER, PL/M 8 14 10 WRENCH/PLUG 19 38
WASHER, PL/M 8 14 14
WASHER, PL/M14 4 24
WASHER, PL/N14 8§ 5
WASHER, PL/M14 13 4
WASHER, PL/N14 23 7

89






LABEL NATUPE!

Yvan Béal - 21, av. de I'Agriculture - B.P.16
Z.l.du Brézet - 63014 Clermont-Ferrand Cedex 2
Tél: 04 73 9193 51 -Télécopie: 04739023 N
www.yvanbeal.fr - E-mail : info@yvanbeal.fr
R.C.S. Clermont-Fd B 304 973 886 - S.A.S. ou capital de 612 000 €





